- ’%;E - & ® -
. - 3 ' '" , s . - - . - ’ Y @e
- - o * Fe . c £
. ) . =" i e
. .CASE COMPACT TRACTORS - * . .. PN AL |
. - _MODELS 150 & 190 .. - . o *— \-Yaz L g
T . # - . B il D
T Part§ Catalog No..A977. ' 3 - £.0° Ao T ,
::~ ’ T ' ) 1‘; H-Lter 1000 10-72 (,,1:' ' P ‘ ’
: B P : ’ - 3 . "-':‘, . - ALPHABETICAL INDEX
- " ’ _ ENGINE SECTION "
s .+ PAGE GRI” - PAGE GRID™ ¢
Alr CIeaneg...f. e L Bi.  ne Filter, Breather ... :.......... 7 A8
Batté*ry ...... e el 1-63° DW-D12°° . Flywheel ....-........... .. 13~15J A14-B2
_.Belt, Starter-Generator .. .. ... 25 B12 °  Fueél Strainer ................ 21 B8
Breather, Crankcase........=. =7 ~ . A8 Fuel System ................ 19 B6
- Camshaft ... .. A .7 - AB - GasketKits ................. 13-16 A14-B2
b Carburetor........... "ﬁ ‘ C L2 B8 Governor ................... 17 B4
S " "Connecting Rod .. .; . A 9 11+ Al10-A12 Muffler ........._.. P : 5 AB
. 3 - Crankshaft........., P A 9-11 _A10-A12 QilPan......... ...l 13-15 A14-B2
Cylinder Block....".. B © 1315 Al14-B2 Piston.......... T 8-1 AiQ0-A12
) Cylinder Head ....... PR " 13-15 A14-B2. PTO,Front ................. 23 B10
# Electrical System . .~........ -~ B51-63 D10-D12 Pulley, Clutch ............... . 23 B10
o P . Engine Block & Attaching Parts T 13-15 Al14-B2 . SparkPlug........ e .51 D10
- ’ Exchanger, Heat.........:... 35 C8. Starter-Generator............ 25 B12
- " Exhaust System ............. 5 . A6 Tank, Fuel .................. 19 -BB
- Fan ... 17 : B4 Throttle Linkage ............. 17 B4
- . ) , X . : Valves ...................) - 7 A8
» - s . . -
i L ‘ 'BASIC TRACTOR SECTION .
; ; .~ PAGE £ GRID' : - PAGE GRID )
oAl Front L. 29 i c2 Hydraulics (Continued : ’
Rear .............:0.0.. .. 33 ER ] . Motor, Hydraulic‘Drive ciai. 41 C14
© JBaffles & Shrouds ........... 17 B4 PUmp . .ev.ooiiniinn.a 39 C12 ’
- Decals SRR P PP RRP 43 - . D2 Valve, Control ............. 37 C10 )
Fenders!™ ................... 43 ‘ D2- - Valve, Control Linkage. . ... . . 37 g «
' Frame.l........... e 45 D4 Implement Lift Lever .. ... el a7 D6 . ’
, YoGrille. DL e 45 D4 Ingtruments ............ ... 6183 DO-DIZ 7
‘ Headlights ...0...... ... ... 51 i D1Q Seat, Operator’s . ......... see. T 43 p2 :
. Hitchf .. ...........oasL. 47 " D& Steering Wheel & Gear ....... 27 B14 .
W "Hoodfy.............. T 45 D4 ToolBox ,...... T T 43 D2
g oe Hydrapfics .................. 35-41, CB C14 Transmission. ... .., .5 .. 33 c6
Coupling, Pump Drive . ..... 39 C12 Wheels, Front & Rear .....,.. = 31 “c4
Hgs?s, Lines & Fittings ... .. 3B c8 Wheel Weights ... .. ......... =~ 5B D14
a j \ - . - £ . .
A | o NOTE: See grid F1 for model T90. _ -
° R . . I p . ] ) =3 M
- - \ b
, - P i . '
- . RS .




af

®

GENERAL I-NFORMATION

'L’

Indexes

This Parts Catalog 13 arrangec?‘ for easy ’

1dentlf13ation B uine CASE Service
Parts, -An alphabetical index is provided at
the front of this. Catalog td locate th&major
groups or assemblies, A numerical indexat
the rear of the” Catalog gives the part num-
bers and the pages on which they are de-
scribed.

Illustratlons T

7’» All parts are illustrated-in "Exploded
Views" which show the md1v1dua1 parts in
their'normal relationshlp toeach other, Re-
ference numbers are used in the illustra-
tions, Thege numbers corregpondto those in
the "Reference Number' column and are fol-
lowed by the part number, description and
quantity required

&

[

- Orders

Orders shouldplainly spemfy correct part
number, full description, quantity required,
machine model and engine model, machine
and engine serial numbers, method of ship-
ment and shipping address

Changes

-When changes to the machme make itnec~
essary, revised pages for this book will be
issued. The-revised pages will be issuedwith
the same page number as those they replace
and the "issue". number and date will be
advanced :

It is imperative that revised Parts Book
pages be Inserted into their respectiye
Parts Books as soon ag received. Failure
to do so will lead to confusion and defeat the
purpose of the hook

- 'l

.Indented Description

Indented parts in the descriptive list are a part’of the precedmg assembly or sub-assembly

" The quantity shown in the '"Number Required” column is the number of parts used-on a ma-
chine except where parts are indentedin descriptive list. In this case the quantlty shown is the
number required for the precedmg assembly or sub- assembly -

REF PART NO

56159
56208
55956
55957
56210
56209
45175

836

104

28
29
30
31
32
33

SEAT<
SPRING -
SEA‘T/-

Qe e

16~

w 34 132-
35 A 55889

36 - 13- 410

37 92- 4

. r

DESC RIPTION

CYLINPER ASSY - rear steering N
SOCKET ASSY - rear ¢ylinder . . ... ........ . ¥ 1
»PLUG ---adjusting, socket assy T 1
socket ball.
socket .

ocketsurmﬁ ..... A |
CLAMP ATSSY- Bocket A88Y . . .. it i e P §
LT - 1/2" x 2+ 1/4”NFhex ................. 1

STUD - ball,sacket & Eylinder
BOLT - 1/4" X 5/8"N.C,hex. ................... 4
LOCKWASHER -*1/4" SAE

_ Terms "Right Hand” and "Le‘lt Hand”

"R.lght Hand" and "Left Hand" sides of this machine are "determined by standmg at the rear
of the unit and éacmg in the dlrectlon of forward travel.

3

Parts Caialog NO. A977

]

: CASE 150 AND 190 GARDEN TRACTORS

- -

ar

>

TRACTOR MODEL+AND*

- SERIAL NUMBER

ENGINE MODEL, SERIAL AND
SPECIFICATION NUMBER

~
!

. TRACTOR MODEL DESIGNATIONS

ENGINE MODEL DESIGNATIONS

150 TRACTOR

) e K241 A Engine

190 TRACTOR

K301 ;\Engme

Serial Numbers

l
1

notice the refervnce lu serial
components m 1. < here and isted  in

vt correct serial num-
1w 111 be assured

When using this catnlog,
numbers

bers, proper parts wdentilivat




\ \\ ,

' \
L 3
- - CASE 150 AND 190 GARDEN TRACTORS
- AIR CLEANER

REF. PART NO. _ 'DESCRIPTION' -
1 KOA235100  AIR CLEANER ASSY - v« ccesstin. ..

2 129- 409 NUT - wing, 3/8" N.C. * = == < e v aitaus.
3  KOA 538 WASHER - copper ** ¢+ ="+ eserssoann,
4 NSS #s>  COVER - air cleaner * = - -+ +rros® o,
5 A 70090 ELEMENT - air cleaner- = >+ <« =r s+«
B NSS .. .4 BASE -aircleaner **-- -+ -rriin..
7\ 177~ -131 ;" SCREW - fill. hd, 10-32 x 1/2" - UL
‘8 \192- 18 77 LOCKWASHER - 3/18" - *o st =t veennns..

.9 - 185- 512 . ;w?,ASHER - plain, 3/16" SAE- *+** e
- 107 KO 275341 U GASKET - air horn ** - - - - SRR

-

. 7 'EXHAUST SYSTEM

15. C "10373 = 'MUFFLER - exhaust « - v s v e vvvvnunnnnn ..
18 C 10372 -GASKET - exhaustpad .......
17 ° 92- 5 - WASHER - lock, 5/16"SAE . . .%o v v oo uy . nu.

©+ 18 81~ 510 _S8CREW - 5/16-18 x 5/8" socket hd, . . . .. .. ..
P 71- 410 SCREW - 1/4" x 5/8" N.C., fillister head, . . .,
.7 183- 60 © . LOCKWASHER - 1/4" SAE, plated

5

LI T T
|.‘.---

i
I REQ'D

LECEE R

i

e s ¥ s

t

wle o

e

.-1 “."



r o B '

a e . /
CASE 150 AND 190 GARDEN TRACTORS S
: A CRANKCASE BREATHER . "
;' REF. PART NO, ’ DESCRIPTION + REQ'D
,': 1* 25— 104 NUT -1/4" N, C.hex + v eovevmcuann Cee s . r
fﬁ 2. g2 4 LOCKWASHER - 1/4H SBAE » - - - & ¢ 4ttt s bt e -t e s b . E "
g 3 KO 275220 ©  STUD - valve COVers v+ o s s s v v a v oo s R RIS |
/ 4 KO 275143 COVER, - valve -« ... e et e e, e e e e e .1
[ 5 KO_231082 © _SEAL ~breather - e st e = o o s e e e R |
! 6 : KO 235048 GASKET - valve COVET + ¢ s v v« d e v v s s e ca b e e 2
/ 1 ' KO 235118 FILTER - breather.-«« s res « « . R R S
-8 KOs 235117  BAFFLE - breather « - .. -. Veeeraaeaaa RS |
' 9 KO 235047 REED - breather + ¢« o+ - e e e e ee C o a i b e e I |
. 10 KO 235631 PLATE - breather -« .+..... sae e IR SO 1
150 cAMSHAFT AND VAI.VES ”
14 KO 235826 VALVE - exhaust R I T I s el
15 KO 235008 VAIVE -intake + - ¢ + v ¢ = v 2 a o s s s T e el
. 16 KO 230170-8 INSERT - exhaust valve seat -------- R .1
17 KO 235007-S GUIDE = VAIVE ¢ o « v ¢ a v s s n s s s asnns e e eaaes IR
18 KO 235011 SEAT - valve spring - - -+« + o+ T . .2 -
19 KO 235010 s SPRING - valve +«vcvrmuvnrenn. e e e e .2
20 KO 230011 . RETAINER - valve spring « - - -« - - - Y . .2
21 TKO 240013 | _LOCK - valve retainer ... I e 1
22 KOA235327 IIFTER ASSY - ¢ v v 0 v v v v armeensn I I R v e o2
23 " NS8 SCREW - tappet adjusting - -+« « «« « + St e .1
24 NS5 . LIFTER -~ valve « s « o s s e o s o I et e s e e e e 1
25- KO0AZ235846 CAMSHAFT ASSY -+« vv s s s o vt e nennnennas .. c e b am e 1
26 KO 275068 SPACER - camshaft, 005".«. ... ... .... e e e JUAR
26 KO 275067 SPACER - camshaft, .010". .. ...... st a e UAR
27 KO 235053 PIN - camshaft ““';'! ....... SREERERIEERE e aae 1
190 CAMSHAFT AND VALVES ,”
S e T ;
) 37 KO 235828 VALVE -exhaust . . ........ e T e e b e 1/
38 ~ KO 235008 VALVE -intake « o v v v v ce 20t e i e i v v e, 1 J/
— 39 © KO, 230170-8S INSERT - exhaust valve seat .................. P 1+
- 40 KO 235007-S . GUIDE - valve . & . v oo o e e e s s s e e e e ae e
41 KO 235011~ - SEAT -valve Spring . .. ... ....... e r e e 2 -
42 KO 235010 SPRING - valve . ..... .
43 KO 230011 R'ETA]NER - valve sprlng ............ e e d
44 KO 240013 LOCK - valve retainer . .................. .
45 _KO0AZ235327 LIFTER ABBY ... il ek e e /.2
46 NSS | SCREW - tappetad]ustmg....’....:....“ A
B 47 NSS- -. LIFTER -valve. .. ... .......... ‘e 1
48 KO0A235646 CAMSHAFT ASSY..... b e e e a e PR §
-49 KO 275066 -~ SPACER - camshaft, .005". . ... ... .cc.iuunenn.. .t . . .UAR
49 KO 275087 . SPACER - camsha.ft, .010" et e e e eeens....UAR
50 KO. 235053 Pm-camohaft e R T
- L i N * i
[} i
I
;
i
. I
- ! ‘rv‘ -
i’ a
i' A
. - i
o Printed in U. S, A. ;‘ May, 1986
ol ‘ S {
. J | | .
.‘v. . " Jr
—— - ! |
- b

..



.‘ 8 : i ] CASE 150 AND 190 GARDEN TRACTORS o
\"\vy w . . .
' 150 CRANKSHAFT,PISTON — CONNECTING ROD
REF, PART NO. DESCRIPTION REQ'D
1 . NSS PISTON AND ROD ASSY. (Std, size)* +++ - -+ -« ree e e e AR | '
2 KO 235287 . RING SET - piston (for oversize see item 16)- -« -« - L |
! ‘\1 3 NSS ) RING - tﬂp QDmP!'ES,SiOH R LRI RO T r e r e s ae e 1
: 4 NSS " RING -~ 2nd compression (idel. expander): » » - -« « LRSI 1
5 NSS RING - oil (incl. expander) = -« -+ -*- s s o. teeren] '
. 8 KOA235611 PISTON ASSY (for oversize see item 15)* = - -+« +» ‘e 1
VT KO 235004 RETAINER - piston pin == ** * - e ferrrresea ) *
U - KO 235572 PIN - piStOﬂ ....... P T P . ..... 1
9 NSS pISTON .......... LT T S # s 38 b x v miaom s oaoae 1
10 . KQA235138 CONNECTING ROD ASSY (for undersize see item 18) - - - - - *17 .
11 Ko 235003 el WASHER - Spe(;,ial ----- * + ® = = & a u ] # & ¢ & B3 s 2 m = = & @ 2 R I‘
12 KOX 22_35 LOCKWASHER ------------------- L . - . 2 l'
'13 KO 235526 ¥ SCREW - cap, connecting rod *** -~ *+ - - R 2 |
| 14 NSS - ROD - connecting <= ="+ - AR r L
! 15  KOA235569 PISTONYASSY - .010" ovérsize: - =~ =" "*" Tt 1
. 15 KO0A235571 PISTON ASSY - 020" oversize- '+ =~ "=« +" R | ‘.
I 15 KOA233616 PISTON ASSY - .030" oversize . g+ -+ ++===su==~- rereeny ™~ ,
16 KO 235288 RING SET - piston .010" oversize* " * = *--="*"" Tt *1 ?
. 16 KO 235289 » RING SET - piston .020" oversize s« - == ==+ rreeeng
16 KO 235290 RING SET - piston .030" oversize+ * *«*~+ -+ = == vos R
o / 17 * KO /235573 PIN - piston, .005" oversize -+ * -+ -+ -~ s o]
{7 18 [KOA235139-10 CONNECTING ROD ASSY. - .010" undérsize* +*+**rr+sr - 1-.
/ 19  KOX379-8 OIL SEAL - crankshaft rear * =+ =+« +---x--coos rreseenl
/ 20, 40035° BEARING - crankshaft ball-- « +« ==« -+ -cvoon seeeees -2 .
. ! 21  W- 5083-8 KEY - 1/4" square x 3/4" (pump cplg)- -+ - - R I 1 :
22 4 KOA235711 CRAN‘KSHAFT ...... “ s s on s oo .- - . : L N ) - - . 1 -
o 23 / KOX 366-1 KEY - flat 1/4" x 3/16" x 1-3/4" (flywheel} + + s s 0 s v e vt <1
‘ 24" KOX 271-30 OIL SEAL - crankshaft front - « - =+ ==« + s s s v v e e v, o]
25 KOX 25-71 WASHER—3/4"""""'."'_"' . R reea]
- /26 KOX 119-186 NUT - special Marsden 3/4" NF« - -« -« .. R LG IR R |
v o
, P
/ .
. ] .
r' ™ ’ t
b2 .
. i i
o o
\X‘
- L
f May, 1088

4




CASE 150 AND 190 GARDEN TRACTORS

! oo ' ' g

AR S ' 190 CRANKSHAFT,PISTON — CONNECTING’ROD .
o REF,PARTNO. . DESCRIPTION ’ N REQ'D
' o 1 NSs PISTON AND ROD ASSY, (Std. sfze)* *« - = ¥ercvesroan 1
2 KO 235889 RING SET - piston (for oversize gee item 16) terrrrresenn 1
3 NS3S . RING - top compression =+ * 2« Terrreees *01
4 NSS RING - 2nd compression (incl, expander} ''''' R 1
5 NS§. . RING - oil (incl. expander) - <=+« +>» sessmees sl .
- 6 KO0A235827 + PISTON ASSY (for oversize see item 15) Peereeseen 1
7 KO 235811 - RETAINER - pistonpin ="+ ccev - Frrrrrrrreas 2
R 8 KO 235803 ' PIN piston =+ » e R D T U 1
g NSS PISTON » ="« v* 22+ 0t vussan F I e s 1 :,'
10 -KOA235828 . CONNECTING ROD ASSY (for undersize see item 18) * -+ -+« - -1 /
11 KO 235003 ‘WASHER - specff] * s n--rererermrecvcnranennn 2.
12 KOX 22_35 . IJOCKWASHER LR R L R N ] L I T R 2 ’
13 KO 235526 SCREW : cap, connecting rod *=*=c=+ccoc-rruon e 2y
14 ‘ NSS . ROD - cpnnectmg ............................. 1 o -
15 KOA235865 PISTON ASSY - ,010" oversize « - * + - - R R RS . -
15 KOA2358686. PISTON ASSY - .020" oversize + =+ +rcrvoonons R el '
15 KOA235867 PISTON ASSY - 030" oversige « +» e+ s svvrraecetsn S |
16 KO 235890 RING SET - piston .0l0" oversize <+ =« s v svs e evesva. 1
16 KO 235881  RING SET - piston .020" overgize * *« “s ¢ s« s rerecertaanna. 1
16 KO 235892  RING SET - piston .030" oyersize * « * * * e rerrer e -1
17 KO 235868 PIN - piston .005" oversize - -+ *csssss ey reeee]
18 KOQA235828-10- CONNECTING ROD ASSY. - .010" undersize * * " * * e 1
19 KOX 379-6 OIL SEAL - crankshaft rear - = - -+ >+ T e ’
20 40035{; BEARING craﬂkshaft ball L L I A I I ) L I A I R I I .2
. 21 W 5063-5 KEY - 1/4" square x 3/4" (pump cplg.)* * 2 =" rreeres R | |
- . 7 22 KOA235949 CRANKSHAFT .................... LR N N R 1 ~ ‘ 1
+ 23 KOX 366-1 KEY - flat 1/4" x 3/16" x 1-3/4" (flywheel) ==+ e 1 T
- 24 KOX2%1-30 OIL SEAL - crankshaft front * ¢ :*-=-ccsreeveaenane *-1
..25 KOX 25-71 WASHER - 3/4” .................................. 1
z§ "KOX119-18 NUT - special Marsden 3/4" NF » = <=+ s rrevacncccenoas. 1
4 |
S
|
|
- |
\
|
\
l -
!\ E R
Printed in U. S. A, : ‘ ’ ‘ , May, 1968
~




-

45 KO 235417
46 ' KOX271-30
47 KOX 379-6
48 B, 59393

50 KO 231032
51 KO 235048
52 KO 235025
53 KO 235353
54 = KO 235757
65 KO 235810
56 A 72108
57 A 72100
58 KO 275341

a ‘ &

CASE 150 AND 190 GARDEN TRAc'rons 13
~———~.._ __ 150 ENGmE*“BLocx AND ATrAchG PARTS
] o -.“
REF, PART N‘o. . ‘ DESCRIPTION ' ., . ~~'-*... REQD .
1+« KO 271077 © BOLT - cyl. hd, (lengthz-l/d") ‘......,,.-..:.‘é...‘. R R, SR —
2 KO 235175 .. BOLT - cyl. hd. (length2-1/2")""""""" """ et
3 KO»Z'?OBBQ_ WASHER-cylhdbolt""""""""""f ..... .’»-.9-
4 Ko 235656 N HEAD cy]inder LR L L o.- 8.8 4 n R e R LR A N ) ‘- % e 0 oA 1
B K0235810 GASKET head ........ L L R R :.—......-.-,..-1
ﬁ_‘ K0{\235747 DIPSTICK ASSY* ** v+ e ¢ v e e oaa e e e e te e e 1 f .
7 KOA236303 BLOCK ASSY - cyl., short.{incl. ‘crankshaft, rod assy
governor, camshaft, vaives, bearings and plate) MR |
8 KOA235737 BLOCK ASSY - cyl atripped (Std. borey ="+ vy &
9 KO 230170+8 INSERT - exhaust valve """" trrrraereses R
10 KO 2350073 G—UIDE vaive . . ....... F...‘:j...m.w;........a..z
ot 11 KO 235125-8 - SHAFT - stub, governor---'------*‘-----'-.----‘-,-~»-~-1 T s .
12 KO0X293-4 BEARING - needle' governor sha.ft """"" M S
13 4]1- 18 PLUG- expansion * = ccrr et e e, R LI
14 113- 206 " BOLT - 3/8'x 7/8" N.C. hex plated terrereses Trrsaesae 4
15.. 182- 21 LOCKWASHER - 3/8" SAE plated *»*** «* Amree s rea 4
16 KO 2356025 , GASKET - cams cover -t Tttt 1
17 KO 235026 COVER - camshaftt gear * *- -+ ** SRR S 1
' i8 °192- 19 LOCKWA.SHER 1/4{- plated = * -+ DRI I |
« 19 113- 6 BOLT-1/4"X1/2"UNC plated_"'?"""'! .......... 4
- 20 - Ko 235353 GA.SKET - 011 pan ----------------- LI I Y I B TR R R R Y 2 LI 1
.23 KO 235950 , BASEuoilpa.n"""'- L R T N T G'"""“"l
24 192- 21 : ] LOCKWASHER 3/8"plated ............. I 4 .
25° 115- 204 BOLT - - 3/8" x 1" N.C, hex plated -+ - -- Trrretrrraae s *4 \ﬂ -
26 291-" 2 PLUG pipe 1/4"8qhd .......... :.‘.............7.1 . -
.27+~ KOX 379-6 OIL SEAL - crankshaft rear "+t eonocivanraiy '
. 28 540035‘ 'BEARNG-crankshaitball"'-"","' ......... semseen -y
. 28 KO 235757 GASKET - shim, bearing plate, 010" *»+ s+ éveveran. st 6
N 30 205_ 27 PLUG bu\ton’ tmlmg hQ].e ..................... ,,- TR 1
31 X0 2350682 PI.ATE beari.ng LI RS s L ) T ‘&. A |
32 192- 21 LOCKWASHER - 3/8" plated ............. L R R - 4
33 113-: 207 BOLT - 3/8"x 1" N.C.plated *-+-* scess-ssroa. Y O
34 KOX 271-30  OIL SEAL - crankshaft front """ SRR *e1
35 . Ko 235818 FLYWHEEL L ) e ‘, ----- L R N T T TR S PR 1
36 195- 545 WASHER - special, plated * * ===+ *s es s cvronscnn,.. 1"
.+ 37 KOX 119-186 NUT. - special Marsden® * **** "= rreaeetcricorsenanaas 1
‘e 38 KO 235954 SHAFT - frt. drive gtub **--=--++: pesarre trrst et 1
35 182- - 21 LOCKWASHER - 3/8' SAE plated =~ + « » - » rrrrresrae rere g
40 113- 208 BOLT - 3/8"x1~1/4"N.C. hex ** -+t esssoecansaansn 4 - -
41 W  5063-8- KEY-1/4“sq.x3/f4"'.""' ....... MR prear e 1

49 KO -220174. -

Printed in U, 87 A.

ENGINE GASKET AND SEAL KIT , ‘ L
KIT - engine gasket and seal .+« v e n e ... ae e e e e e 1
SEAL.- crankshaft front o, . . ..o % Lo i v oS s B]
SEAL -~ crankshaft rear ofl - + v - v ¢ e e v v v v v e v monnans o1 0%
GASKET - fuel strainer bowl ........ . « 1 -
GASKET - breaker COVET - v oo nncnonnsnss PP | s
" SEAL - breather ........ fheeeen e 1 -
GASKET ~ valve cover . . .. .. .... e eieniaseerea B _
GASKET - camshaft gear cover . . .. .. e / ....... 1 .
GASKET -ollpan . & . v it ittt nnansas D 1
GASKET - shim,bearing plate .010"..... P eraraa 6
GASKET -cyl.hédd ............. . ...... 1
GASKET ~ fuel pump flange . ....cvvenuv.an se e a e 1
GASKET-carburetorﬂange...........:.’.. ...... el
GASKET ~ carburetor airhorn +« ..o ovo i vnennen. 1
\ - ' Sept. 1966

P

-




rac

B
- O S
by A e
" / -~ o

.1;

CASE 150 AND 190 GARDEN TRACTORS . 15

) ' =

190 ENGINE BLOCK AND ATTACHING PARTS

REF. PART NO. - - "DESCRIPTION’ ’ REQ'D
A KO 271077 BOLT - eyl. hd, (length 2-1/4") + v oot vt ittt i e e en e on s 7
2 KO 235175 BOLT - cyl. hd, (length 2-1/2" -+ v oo v v nnnnnn P
3 KO 270889 WASHER ~ cyl. hd. bolt « « « o= o0 v 0 b e N . .9
4 KO "235820 HEAD ~cyl, =+ cu v o vt cevnnann P cre el

5 KO 235810 GABKET - head « - -« v v et i i ie i e i i it iaeennaanal
6 KOA235747 ‘DIPSTICK ASSY « + » - - « e e ce b el

' KOA236293 BLOCK ASSY - c¢yl., short (incl. crankshait, rod assy .

‘ governor, camsghaft, valves, bearings and plate} . .. ... . R |
8 -, KOA235952 - BLOCK ASSY - ¢yl., standard bore « +« « + v« - ... P ol
9. KO 230170-5 INSERT - exhaust valve -+ -+ + v e v v v tavunennan . -
10, !{0 235007-8 GUIDE - valve =+ v v st ettt ottt st s s nenrasenss ven a2
11 KO 235125-8 SHAFT - Stub, EOVEIDOT =+ » = +% +sxt s e v s's v o v vns -

12 KOX 293-4 ° BEARING - needle, governor shaft » « v« o« « v v v e v vnn . 1
13 .41- 18 PLUG - expansion’ = - =+ + s torsvros re e e ceeeel,
i4 113~ 208 BOLT - 3/8"x 1-1/4" N.C. hexplated " " " " ** = == st ey
15 192- 21 . LOCKWASHER - 3/8"plated - - - """+ ~~== SRR 4
16 ° KO 235025 GASKET --camghaft cover ~* * " * """ R S
\7 KD 235028 COVER - camshaft gear ** """ s s eoetorentvreannn 1
18 192- 19 LOCKWASHER - 1/4" plated * -+ """ R "4
19 113- . 8 BOLT - 1/4" x 1/2" UNC plated " =" ** Srreeeme Pt 4
20 KO 2353583 GASKET_Oilpan:....-----:...-o----..o-- ------- -1
23 KO 235950 BASE -gilpan * - crtcrrertecc st iy
24 192- 21 LOCKWASHER - 3/8"plate°d ..... R R R TE V't
25 . 115- 204 BOLT - 3/8"x 1" N.C. hex plated -~ -« = - *** s st erieno. 4
26 221~ 2 PLUG - pipe, 1j4|| sq.-hde e I 1
27  KOX379-6 OIL SEAL - crankshaft rear* *** =+ + -+ =rrececs-n. RS
28 40035 BEARING - crankshaft ball * - - -+*---" e
29 KO 235757 GASKET - shim, bearing plate 010" * * « * - S R
30 205~ 27 PLUG - button, timing hole =+« é« st s-rmeecnntninnny
31 ° KO 235815 PIATE ~bearing = =" c+ - tsrerrnennns I
32 192~ 21 LOCKWASHER - 3/8" plated ***>*--"--"-" Ty
33 113~ -207 BOLT - 3/8”}1 1" N.C. plated‘_ ----- R I )
- 34 KOX271-30 OIL SEAL - crankshaft front ** - -"=*-""-"-": seetrree M|
35 KO 235818 FLYWHEEL ~- - """ **"*" SEURREEI QR TR REPERRRRE 1
36 195- 545 WASHER - special, plated = *° ¢ "= e et
37 - KOX119-186 NUT.- special Marsden =~~~ """ """ Tt A
38 KO 235954 SHAFT - frt, drive stub- "= " * " " Tt IR |
39 192- 21 LOCKWASHER - 3/8" SAE plated "sa" t et e seeresy
. 40 113- 208 .. BOLT - 3/8"x 1-1/4" N, C. hex plated Trrrrrrrees ey
.41_ W -5063_5 KEY—1/4”5C1.X3/:4" 4 % 2 & am ‘--ououllonoI----.--: ----- .1

o ‘ 4 £ )
ST : GII\?'E GASKET AND SEAL KIT

45 KO 235417 T - engine gasket and seal « « <t e v vin v oo sseaaad]
486 KOX271-30 " BEAL - crankshaft front oil - « « - v s e v e v v i e e 1
47 KOX 379 SEAL - crankshaft rear oil « « « + ¢+ + =« St s et ae e |
48 B 59393\ GASKET - fuel strainer bowl......... R L
49 KQ 220174 GASKET - breaker COVEIs « + v« o oot mnngssassaimonesss 1
50 KO 231032 SEAL -breather - - .. osoerenanrrtoenocansnssnnas 1
51 KO 235048 GASKET - valve covers . ... .. e e 2
52 KO 235025 GASKET - camshaft gear cover - .+ o/ s et v v e i e e o ... 1
53 KO 235353 GASKET - oilpan ««sses0- . e e e e 1
564 KO 235757 GASKET - shifii, bearing plate, . A e ‘; .6
"85 KO 235810 GASKET - cyl.head ... .. e e e emr e daal
- 56 "A. 72108 GASKET - fuel pump flahge - « « - - . - « et e |
< .87 A 72100 © GASKET - carburetorsflange « - ¢ + v v ta e s nauncerasean .1
. .68 KO 275341 * GASKET -~ carburetor-air hartn . . +a v o v o a v = & .- NS |
Printéd in U. S. A, : . . Sept. 1966
- v o . - A . ~ .

By
-
.
Y
L3
.
.
.
L]
L
.



REF. PART NO, -..

C 10492
192- 18
113- 6
KO 235955
KO 235368
KO 235207
KO 235052
195- 515
192~ 19
175- 438
KO, 235951
113- 2
192- 19
KO .235054
C 10311
C 10812
A 0084
95~ 6
99 8
1i3-. 20%
A 70205

]

187- 1008
KO 235603
KO 235680

C 10427 - -

193- 170
177-- 131
KO 235900-
KO 235494
15- 420
195- 515
25- 104
KO 235496
192-° 19
KOX 25-67 .
KO 275690
KO 231052
KO 235086
KO 235085 -
KO- 235084
129- 37
192. 18
A 10326
KO 235277
KO 235278
KO 235476
KOA 235256
KOX -293-4
KOA235743

KO 235125-8

KOX 25-55
KO 231355

~Printed in U, 5, A,

]

1

JEN TRACTORS

BAFFLES, SHROUDS AND .CLUTCH PULLEY

1

DESCRIPTION
DEFLECTOR - 6Nging air « = = = o+ s s o s s s nge o v s«
LOCKWASHER - 1/4", plated »  » + v e e v au v v o ..

BOLT - 1/4" x 1/2" N.¢. hex plated - . - .

BAFFLE - cyl, head - - -+ -
- BAFFLE - carburetor side air |-’

PULLEY -'starter - ++cvestvstua.n...
SCREEN - blower alr intake. . ..

WASHER - 1/4" plated - -

LOCKWASHER - 1/4" plated « »1+ s .. _
SCREW - 1/4" x 5/8" N,C. truss hd. Phillips, plated

HOUSING -~ blower « s+« «

-

. ..

evalle a e n PSP RO

-------- L I

BOLT - 1/4""'x 3/4" N.C., hex hd. plated « «o s« -0 ..
LOCKWASHER - 1/4"plated « .+« v v ovusannn . . a
BAFFLE - cylj_nder “aa e srpre e R R S Y
CLUTCH - pulley . . .+ - - .« et i b e e s e e .
SPACER -short ---+««crcevanaca s .
F}S,,I\I-—engme‘.k ............ e e s R R

WASHER - 3/8'plain - .. ..
LOCKWASHER - 3/8" SAE " .

BOLT - 3/8" x 3-1/2" N.C., hex (for pulley-clutch) . . .

BELT - drive, starter, gererator ..

\

SCREW - #6 X 172" Phillips pan hd-

CLAMP - chokescontrol .....

BRACKET ~_choKe CONEOL « «ce v o 0% e v v vandrenennn
CONTROL - throttle and choke .. ....
LOCKWASHER - #10 int. ext. shakeproof plated.

L R N Y I

CHOKE, THROTTLE AND GOVERNOR

SCREW - #10-24 x 1/2" rd. fill. hd, plated . ........

BRACKET - throttle ., ..
LEVER - governor . ,

PIN - governor stop .. . #r‘ -

.BOLT-1/4"x1-1/4"N.C.hex . ........cuevuu..
‘WASHER:I/‘i”plated‘l_ ...... e s s s s e a e
NUT-1/4"hex . oy vevinnnnnnsannnns ceien e
SPRING -"ZOVEINOr .+ v v v v v a’eoasasn Ceeeee e
LOCKWASHER-_I/‘&‘?plated e b e s e e s e
WASHER - thrust . . v os v v s v dv e v e e n ey - s e
WASHER - WaVY. o s n v o s s v v s onnavannnsnnnns
CLAMP - swivel, wire .........iiueusnnn « -
LEVER -speedcontrol . . .. v. ... .o, e e
SPACER - speed control bratket -, ... ... ceees
.. BRACKET - high speed stop./. . ... ... ...... .
" NUT - #10-32, hex . . . . . e Ceeeeas
' LOCKWASHER -.3/16"plated .......... e e eeas s
JOINT = BaLl % siyiie's o v sne s ecenonmsnenonsns
ROD - throttle 20 . L .o i e i ssnans
. RING - retaining;throttlexod, .. ... ....... . ...,
BUSHING -~ governor crosgs shaft. ... .. st esr e
SHAFT ASSY - GOVETNOr CTOS8 « . v v v v suvonss o
BEARING - needle governor shaft.............
GEARASSY-gnvernorL_.ﬂ...........,..v......
SHAFT‘sgovernorstub.;.#..............
WASHER - governor stoppin . . 4 o v v v v s v n o v o v e

LI I )

17

" REQ'D

------

------

“ e s oo

-------

N ¢

Sept. 1966

>

L)

-~




f"'-‘vl:i .
d d Lo A
-~y

7

[ A
%

V-
&
7
4

2
.

4

=

W
.

)

\
§ om

'm. [

.

E

(&)
r
(%

L

[ . e i h - R
_** Used an Model- 180/tractors with serial numbers below 9607254 " - ‘ .
\{* Used on Model 190 tracfors with serial numbers below 9605808 - :

CASE 150 AND 190 GARDEN TRACTORS Y-

FUEL SYSTEM
— o .
REF. PART NO, DESCRIPTION R REQ'D
1 C 10479 TANK - fuel * ** ** v "o vt a0 anooenss R RSN |
2 C 11529 CAP-fueltank***rcv s 1 e cnvnns. R |
3 A 70100 STRAP-iueltankmounting“j--------------'“ ....... 2
4 173- 215 SCREW - 1/4" x 1-1/4" rd.hd, *c--rr e iy e -0 2
5 25~ 224 NUT-1/4"square-"""- ......... K I IR AP 2 -
6*. ;C 10657 ELBow_fuellme ..... ,---..-.--‘.---:---..----_ ------ 1
i C 11685 HOSE-fuell.’me,lS-l/'i" ........... L R I N I A PP B
g, 'C 10678 TELBOW-fuellne .......c.nvccnuenaans fe e Teee]
9 214- 253 CLAMP - hose, 1/2" v v v vevennnssn Ch e e e R
10 A 172100 GASKET - carburetor flange .« « e oo evnv v oaas SRR 1
11 A 172073 CARBURETOR ASSY (Repairs see Page 17) < < v« e e vnveuon.. 1
12. 192- 20 LOCKWASHER - 5/16".plated - - R Che s et e e eaaaan 9
13  113- 103 BOLT - 5/18" x 1" N.C, lifﬁ}d R R R 2
14 KO 275341 GASKET ~ air horn. « « « v pweve o s e i e e P hae e 1
16 C_ 11545-- INSERT .- breather....7... R R T W1
186 A 70099 CLAMP - fueltank mounting .. ....... 000t eneeananas 2
17  C 10483 TIE BAR ASSY +»«+. ..., L i cpees fe et e 1
18 A 72108 GASKET, fuel pump cover ...... N A B T feeans i
19 KO 240282 COVER, fuel pump opening . ., . ....... e aea e |
20** 217- 200 . NIPPLE - 1/8" X 3/4" ClOSE UPASE + s« st v vt e o ssavnensass 1
- 21** B 53256 - FUEL STRAINER ASSY (Repairs Page 21) -iv v e v oo vnnesnnns 1
22%¥¢ A 70103 FITTING - fuel line, nylon. « « « « v v s v ues et et 1
*25.  KOA235845 FUEL PUMP - as furnished in Kit No, C11726 for 150 - + .+ . . .. 1
2bA KOA275366 REPAIR KIT -~ for fuel pump No, KOA235845 . . ... ....... 1
.28 0A236205 FUEL PUMP - as furnished in Kit No, C11727for 190 « .+ v 4. .. 1.
26A - 271171 REPAIR KIT - for fuel pump No. KOA236205 ............ 1
.* Used oh Model 150 tractors with serial numbers above 9607254 . *

+ % Used.ofp Model 190 tractors with'serial numbers above 9605808

-

- FUEL. PUMP — OPTIONAL .

FUEL PUMP = (150) dent. No. on primer lever - 1965 (130) type. 1
FUEL PUMP - (190) Ident. No. on primer lever - 1965 (180) type . 1

27 KOA235361 -
27 KOA235807

28 71- 410 SCREW - 1/4" x 5/8" N.C., fillister head. . .. .. .. c.oeu.un. ,
-29  193- 60 - LOCKWASHER ~ 1/4"SAE std., , . . .. v nsnnnnnenn. 2
30 A 72108 GASKET - fuel pump mounting -, . . . ... ... v s s v s v o onneenn 1
-31 A 70103 - FITTING-fuel line,nylon. ............. ceeeaae R..... 1
32 222- 41 ELBOW - (Includes sleeve and nuat) & .. . .0 v s v i n v v o vnnn LI
-- 33 | 222~ " 101 . SLEEVE - (for 3/16" O.D. tube) .. ....... e a2
34 222- 112 NUT -~ (for 3/16" O.D. tube). .. .. s e erar s e e 2
- 35 KO 235097 LINE - fuel pump fo carburetor ..........co0vivuumavnnns 1
36 222- 4021 CONNECTCR ASSEMBLY - (includes sleeve and nut) . .. .... R |
3T A 72111 FUEL PUMP REPAIR KIT - for KOA235361 and KQA235807 ....1
38 . A 72105 SPRING - fuel pump valve - for KOA235361 and KOA235807 . .2
38 A 72107 VALVE - fuel pump - for KOA235381 and KOA235807 . ..... 2
40 A 72108 A GASKET - valve - for KOA235361 and KOA235807. . ... . ... 1
41 A 72109 DIAPHRAGM ASSEMEBLY --for KOA23536] and KOA235607.-. .1
42 A 72110 - SPRING - diaphragm - for KOA235381 and KOA235807 . ....1
43 A , 72108 GASKET - fuel pump mounting for KOA235361 and KOA235807 1,
&

Printed in U, S, A, Sept. 1966




20 . - ' ' ' ‘ - , CASE 150 AND 190 GARDEN TRACTORS. 21

]

FUEL STRAINER

- REF. PART NO. DESCRIPTION REQ'D
" B 53256 "FUELSTRAINER ASSY + ¢« et vevnnnenannnn, eraanaa]
1* B 51980 COVER - fuel gtrainer-....... L -1
2* B 51978 CLAMP ASSY - wire and thumb nut . « « v e v cae v vunnn, ... 1
! 3* B 51979 “STEM - valve « v vn. .. e e 1
4% B 51977 SCREEN-Stralner ..... ce s e, D e |

. 5* B 59393 GASKET ~ Btrainer- « o+ v v oottt nmensennnnncennan. 1-
N . 6= B 519758 BOWL -~ strame: ..... e s e s e s LRI P R veaae 1

. A72073 CARBURETOR

. A 72073 . CARBURETOR ASSY ...... e e, 1
‘15 A 72077 JET ASSY - high speed & idle adj. + .0 vvevensnnnnn.... 1
16 A 72076 SPRING - idle jete « v v s e e s e, e, PR 1
i7 A 72085 SPRING - choke detent-ball - . .......... bee . [N 1

18  211- 8 | BALL-1/8"8teel.r.vuucnnnnnnnnn. .. O
19 A 72091 SCREW - #3-48 rd, hd, mach,, brass. . - » v o vue...... a4
- 20 A 72074 VALVE ASSY - choke diSe ««ovouvrnns.. e 1
21 A 72086 INLET NEEDLE & SEAT ASSY...... f e e 1
. 22 A 72102 . GASKET ~needle Seat - + » v v v s e v nvvnernnnnnrenn. i
23 A 72079 PIN - carburetor float . .............. e e PR |
24 A 72078 FLOATASSY «ctvvvvu... . 1
25 A 72081 GASKET - carburetor bowl ring . . . . . . et teaee e, 1
. 26 A 172082 GASKET - carburetor Bowl « « v oo v vv e e on e sseennnnn. . 1
N 27 A 72080 BOWL - Carburetor o v v oo vvmeenvnnenerennnsnn ... 1
3 28 A 72084 NUT & GASKET ASSY - bowl....... e, 1
, 29 A 172083 GASKET - howel SCTeW o v oo v svvu.. e E s e s, 1
30 A 72101 SEAT - highidlejet. .. ..vuevrnnn.. e, 1
. - 31 A 72075 ' SHAFT & LEVER ASSY - choke . ........ e e 1
32 A 72087 - PLUG - 3/8"expansion ..o’ viervrnsnennnnnnnnn... 1
33 A 72088 SPRING - lean-rich adjusting serew . ....... e e e .l
34 A -172099 " SCREW - adjusting (lean-rich) . « o oo v onnrvnnnnn. ... w1
| 35 A 72090 VALVE -throttle diSC «vvvvvvnenunnennnnnennnn. il
| ‘ 36 A 72088 PLUG-- carb. body passage. . ......... e 'L
37 - A 172089 SHAFT - throttle lever. . .. ........... e e e 1
38 A 72097 , SEAL -throttle shaft . . ... v ovn il unnennnnnnnn, ... 1
°\® 30 A 172004 DOG ASSY - throttle shaft. . . ... .ovueennnn..,.un.. .. 1
' " 40 A 72092 SBCREW - ddle Stop. v o oo o v vicn s eseenn e .. 1
O ~ 41 A 72093 SPRING - idle screwtension . ............o.0..... .1
O 42 180- 77 SCREW - throttle dog clamp #8 x 1/2" N.C, 1L, hd. . . . . . 1
43 A 72096 LEVER - throttle......... e e R |
\@ : 44 A 72095 SCREW ASSY - throttle leVer . ................... !
45 " NSS ‘BODY - carb. (Order A72073 Carb, Assy) ..... ceeaaan |
46 A 72103 KIT - carburetor repail + v v e e v o v e v emennnn.. et s 1

* Used on Model 150 tractors with serial numbers below 9607254
* Used on Model 190 tractors with serial numbers below 89805808

@

Printed.in U. S. A, : : /  May, 1966




_REF. PART NO.

1 C 10880
2 C 10525
3 C 10487
4 1832- 24
5. C 10883
6 141- 2

7 16~ 512
8 92- 5
9  25- 105

16 195- - 17
11 C 10311
12 C 10312

15 € 10500
16 C 10502
17 C 10503
18  128- 22
19 C 10504
20 C 10505
21 C 10508
22 C 10507
23 192- 21
24 113- 221
25 195~ 522
26  83- 56

~ Printed in U. 8, A,

CASE 150 AND 190 GARDEN TRACTORS

PULLEY CLUTCH

DESCRIPTION

LEVER - clutch contral -« v v v v v v v nvnnn.

LINK - clutch control .« »+ . . . e e
KNOB - lever . ..... e i e aaeea 80 s e
PIN - cotter, 3/32"x1/2" e e b e R
‘PlN-safety ......... P e e et
PIN - clevis, 1/4"};3/4"........,..-.....ﬁ.....
BOLT-5/16"—18NC x3/4" ....... e
LOCKWASHER -"5/16"SAE.......... e e .
NUT - 5/16"18 N.C. « v v v's v v oo ov v ns b e e
WASHER-1/4"p1am......... ....... e
CLUTCH ~ PTO '"V"-belt (Parts not serwced) e e e
SPACER—fanshort ..... T
FRONT P T 0. (OPTIONAL) .
CARRIER - pivot and bearing *
BEARING - sintéred bronze* - - - - Tt e
SHAFT - PTOpulley--'-."---”"-"-""--'
KEY - Woodruff #13 SAE ++ -« « « R neses
PULLEY -drive =+ +t s s caeucnaa e p e e e e
PULLEY - driven adjustable » ¢+« s« cvevnn. R
WASHER-tmuSt""""""‘ ........ * 4 e n o2
BELT - 3 V section 30" « .+« - ... L
LOCKWASHER - 3/B"SAE - - - v« v v et avanvannens
BOLT - 3/8"-16 x 7/8" hex head + +»«+ -« - R
WASHER - 3/8" SAE pladn e » v v v s a s v e = o
SETSCREW - 5/16"x3/8"sockethead---.""------
t .

L - L] -

.
L0 DO Pt b DD b DS

-----

Sept, 1966



E ]

' - : . . ‘
. . ‘ i
24 . ’ ‘ " ‘ CASE 150-AND 190 GARDEN TRACTORS . 25 .
A7D202 STARTER-GENERATOR T
- ' \ . . !i
o el oA - _ . .
; REF, PART NO. ! DESCRIPTION S . REQ'D
: "1 R 15108 - BOLT - thru (inclydes washer}...... S .. ainan a2
2 A 72104 FRAME ASSY - commutator end ... ..... wele e S |
3 R 15087 RING ~ bearing retainer ..... teie e e e eas 1
4 A 25461 BEARING - commutator end ball ----g’.----—-;-----,-----,-1
] A 72039 . HOLDERKIT - ground brush ... .. S N s a1
6 A 72040 HOLDER KIT - insulated brugh ....... e rena er e .l y
7 A 72038 - BRUSHASSY.........o0lvevennnn, oo, S
8 R 15090 ARM - brush pressure .. ........... e et ae e I I .
o 9 A 25423 SPRING - brush arm. . . . v v v v v e e or s e s s s s soneeceneas 2. .
10 A 72042 COIL ASSY - fleld R.H. .. ....... R R T
! 11 A 72048 STUD -~ armature terminal % v oo vuws .. R 1
12 " 16147 BUSHING - insulated, armature Stud + « « >« v v o v v s e e s onsn. 1
- - 13 R 1507% WASHER - armature stud . .. s eucuepreneennss e n e, B
14 192- 8 «NUT - terminal stud 12-24 hex ... f e et e e e e 4
15 192- 17 LOCKWASHER - terminal stud #12 - -+ » v v v v o . Creae s 4
18 R 16148 WASHER - insulated, field stud, . . . . . . R I 1
] 1T A 72043 COIL ASSY - field, LuH. + v v o v o ienmee et en e snmmnennnns 1
. 18 A 72049 STUD - fieldterminal -...... oo iviiiennnn.,. el
18 R 15077 BUSHING - insulated, field stud + -+ vevaean. R 1,
20 A 25447 INSULATOR ~ f1eld €OIL + v v 4 v v m v v v e s v e v mnnnosnnenn ey 2 )
21 A 4,0736 SHOE - pole, ...... N e B sk e B e xas s et s v e atea] Y .
22 A, 40736  SHOE - DO, e « « v v v tnv v tansceannnnnnnnns o] :
- 23" A" 72041 - ABMATURE -+ v vvvevmmneens e eennss e e adaa]
- 24 126~ 111 KEY - Woodruff, armature « - «-+ 1 v 0veeu.a, el s eraan 1+
o 25 D 32477 SCREW = POIE + v v v ot e ie s et st ot aeesannennanecenss 2
B 26 NSS - BODY - starter generator (Order A70202) -+ + s evvenenn.. S|
27 173- 237 SCREW - 10-32x 1/2"rd. Hd, o+ + + c v e v vt nvansrenns ver3
.28 192= 18~ LOCKWASHER - 3/18"plated + + e« vt s v vt aesennmnnnnss -3
29 A 72050 - RETAINER ASSY - bearing (includes ref. 37 & 38) - - =+ v v v s s .. 1
30 R 16170 °  GASKET - bearing retainer . ... ... .ttt it it nn it 1
31 . A 25441 ‘BEARING - ball, drive end « -« « v v v s v o s s oo nnnnsoenennns 1
-32 A 72046 FRAMEASSY-driveend.........................’..”‘1
33 A 72047 SBPACER-pulley ... v v vnuanes et e e e e 1
34 XO 235260 PULLEY - starter - generator drive « v v v o v v v v v v v s aeannn. 1
\ 35 192~ 28 LOCKWASHER - 11/16" plated - « v+ v v v vv e cevnennns e, -1
36 R 15105 NUT --armature shaft, drive end. » « v v v o0 v v v vn v vnencn.. s 1 ~
T NSSs RETAINER ~ grease (Order A72050) . o v v v v v v vnesnsunnns 1 -
38 NSS SEAL - felt (Order A72050) . .......0c00uuun.. e e 1
39 NS8 SPACER -~ armiature shaft, inner. . ... ... .co0veeerennen.. 1
- 3 -
- . X
e Printed in U, S, A, - ’ May, 1968
H] @ ‘\




- Y,
S S = W—m‘s—
R .

. ) N i - . - L. ' . ; “‘: i ) B
2e | .. o ; ‘ - ' o CASE 150 AND 190 GARDEN TRAGTORS 27
. | | . . . . R STEERING GEAR
r REF. PART NO, , DESCRIPTION | - REQ'D
1~ C 10569 - MEDALLION - steering wheel . et e ea e, e 1
3 C 10570 RING - medallion retaining .......... e i, 1
4  25- 1510 q NUT ~5/8"N.F. hex. v v vvnnnuuenn,.. e et 1
5 A- 70058 WHEEL - steerifg ............., e e, 1
v 6 C 10384  U-bolt = strg, gear 7oy S e e s ee e PRRI | .
- . 7 92" 4. LJOCKWASHER - 1/4" : LI -/: L Y l -------------- 2 M
- 8 129- 501 . NUT - 1/4"N.C.hex Acorn........... et 2*
9 13- 644 BOLT - 3/8"x 2-3/4" N.C, hex hd, plated ................ 2
-- 100 92- 6 LOCKWASHER = 3/8" . 1 4 s o d™ oo nenn .. A 2
A 70058 STEERING GEAR ASSY ... .., .. e et 1
. , 12 F 19645 SEAL-felt............,... R
13 A 72011 . BEARING ~ spacer (Nylon}...... . e e e e b e e e 1~
14 A 72012 RETAINER - bearing ................. S I | :
15 . NS5 HOUSING AND TUBE ASSY (Order A70056). ... ......... . 1 =
16 25- 1510 NUT - jam 5/8" N.F. hex .,....... e .. 2 :
17 A, 72014 WASHER ~bronze ..............00..000oono o’ 1
18 219- 14 FITTING - lube .. ..o vti et venn e 0 1
19 A 72015 " SEAL........ e e e RIS |
20 A 72013 RETAINER - seal ..:.................. e 1
21 A 72022 LEVER & BOLT ASSY....... e e e 1
22 A 72017 STUD -~ adjusting . . . .. e e e e, ool -
23 A 72010 NUT - adjusting.’...... e e e e e e enaaan .l R
24 A 72021 PLUG-adjusting. .. ........... e e e 1
25- A 72018 CUP~bearing.......,... e e e e e 2
26 A 72020 BALL - retainer assembly ... .. LI TP eee W2
) 27 NSS RETAINER - ball ...p..... e, e 1 "
28 211- 9 BALL-5/16"dia. .. ... ..uiinnneennnnnnn, 8. =
29 NSS CAM AND TUBE ASSY - (Order A70056) .. ............. 1
P
.1 \ ‘
Fat,, . %
N - AT
| Lo
. AN TN
¢ e “; \" \k\‘:&
N b
1
. . » .
' Y L AN
A - 1‘ v
d Ae
»m | ) |
\\‘ o " -
! .
& « l J
‘ - . *
Printed in U. S, A, . : ' L * Sept. 1966° -




28

4 y <

A

- . £ .
PR ‘ -

_ CASE 150 AND 190 GARDEN TRACTORS = . 29

150 FRONT AXLE-

REF. PART NO. 4 DESCRIPTION ) - REQ'D
1 25- 108 . NUT - 1/2» NC,hex v+ v-v-messineiariniinnsn, reaeg
2 gat 8 . LOCKWASHER - 1/2" SAE, e =2 evcrorraernaannnaen, s
3 A 70055 . JOINT - bal_l, 1/2n .......... L T T e, 1
4_ c 10247 ROD_draglink.-“ ------------- R ".,--'....b"l
6 141-- 6 | PIN-tiebaranddraglink *~-*+--- - AR :
T 132- 47 - PIN- cotter, 1/8" x 7/8" - e e
8 132- 7370 PIN - cotter, 5/32""x 1-1/2"
[¢] 195- 45 WASHER - plain, 3/4u ............ 7.. ..... '.‘ ..........
10 C 10209 AXIE -front =rc--creca-.n
11 C 10240 SPINDLE - right hand® * ="+ -+« . "t :
12 C 10241 SPINDIE -~ left hand- = ** > **=#ss ¢ I Tt e s e
183 C *10235 TIE BAR - spindle * ==+ »*-«sss.rs . '
14 2i19. 8 _EITTINGnlube"'""""“""'f'"
15 C 10501 PIN - axle pivot (See C10500 for tractor w/PTO)
A6 , 192- 21 LOCKWASHER - 3/8"‘SAE ..................... . s 1
17 113- 206 ° CAPSCREW - 3/8" x 5/8" FHBUNG- -+ - -+« - - et 1
190 FRONT AXLE ..
20 25 108 NUT - 1/6"N.C.yhex «vvc-vgomennnn. ageraen. ceeeenB
21 92- 8 LOCKWASH’ER - 1/2" SAE, L T T T ‘6
29 A 70055 " JOINT -~ ball, 1/2" « ¢ v v v e i v a s PR R R I
23 C 10250 ROD-drag link=«--ccovvsunon,, S 1
24 132- 47 . PIN - cotter, 1/8" x /8" NI terrraae e CIICI I 1
25 141- [} PIN - drag Link »« o+ s o0 o nnnsuuas e e ma e - serresecn +1
26 A 704863 WASHER - plain, j LI P e s aaes R e e e s a4 e s 2
27 132- 73 PIN _-cotter’ 5/32"7{ 1_1/2:: R AL I IR A 1 ........ 2
28 C 10208 AXLE‘—-front---;-j----' .......... ....&....- ...... i
29 C 10215 SPINDLE - right hand: »»» + - » L T T 1
30 C 10217 -SPINDLE -‘left hand «(~ » » » =+ = s a e s v s s oae EEER RN 1
31 C 10246 TIEROD «----+.. N L T 1
32 219- 8 FITTING, lube. . ..%....... . e b e s i ma e s e e 3
33 ¢ 10501 PIN -~ axle pivot'(See €10500 for tractor w/PTO)+ -+ v v v o o - . . 1
34 102- 21 KWASHER - 3/8" SAE- - v v+ vovun. e )
'35 113- 205 / CAPSCREW - 3/8" x 5/8" FHBUNC. » « « v v oot JUPE |
g - - 4 o’




30

REF. PART NO.
1 C 10263
2 C 10314
3 A . 70081
4 219- 1
5 A 70398
'8 -C 10534
"7 C 10552
.8 195- 45
9 132~ 78
)
10 C 10317
11 A 30064
12 A 70479

- 137 219- -1

14 -A

' 70463

15 .132= 73

PR,

16 C 10537

e

" Printed in U. 8. A, .

CASE 150 AND 190 GARDEN JTRACTORS 31

150 FRONT AND REAR WHEELS
, DESCRIPTION - REQ'D

WHEEL -rear........,.....c.00uu... D 2
BOLT - rear wheel, , ., .,,,........... P 10

s WHEEL - front --------------------- ’ Y 4 0 s a4 ‘. 2
FITTING - lubrication, 1/8" NPT ... ...... P e rerneeaaeaa 2
BUSHING - frontwheel ., ... ., ... .. B ER IR

- CAP - plastic, front wheel , ., .., ... . S S Y-
WASHER - 3/4" x 1-1/4", spacer ,,...... et e e 2
WASHER - 3/4"plain . ., . .ounnennnnnnnenn. e 2
PIN - cotter, 5/32"x 1-1/2" , . ... .......... e 2

190 FRONT AND REAR WHEELS"'
WHEEL -~ rear . ... ..., .utinrsnenrnnnnnnennns el 2
BOLT ~ rear wheel ., .,,.,... R T T 12
WHEEL - 000t . v 00 i ninsannnsensnnennns. vee.s2
FITTING - lubrication, 1/8" NPT .. .0 vu v e v o e an o, 2
WASHER - 1" plain ... ..t in s it s neenoeeneannnn, 4
PIN - cotter; 5/32"x1-1/2". ... .......... et e 2
BUSHING - frontwheel ,............. C et a e e, 4
¥
E Sept. 1966

gl



O -1 Ui oD iy

=

w0
[

18

m
.23
- 23

_ .26

2
. <. 28
s .- .zgu

v 31
- 32

33

34
. 35
ro, .- 36
'_ + 3T
-. 38

A -

T 24 -
¢ 25 -

80 .

T 43,

EF,

—

OOOO:VKPQO:DIPO'U

. .C

"B

.".C'.

P C- 10299

v’l‘- 19 “\Cn
TLU20

C:

CASE 150 AND 190 GARDEN TRACTORS

3

 TRANSMISSION AND FINAL DRIVE

E
- -

RTNO”‘

10201+
70137
70142

10294 ~

10295 ~
70141
70143
10287
10289
10286 -
10288
4
102
10259

gz -

16291
18208-

©10293

10242

. 10300

10301

_A 70127

._g.
i3 .
92-

92-

13-

10303 -
820

.

5.

10302

512

C - 10296°

:G-::
C.
C

.138-.

Cc
C

132--
10252

C
<A
€

95- ",

13-
C

- 11332

10255 + - -

10254
10261 "
2002,
10253
10465
91"

76131
10243

K1 € 10208
40 " C-
41 -.

10292
5
510 --

Bt

: .
DESCRIPTION K REQ'D
CASE_transmiSSiOn-..-a--.--.-.-.-‘.u--a--ccu-.---l
GASKET houslllgtocase..-----.o----.c-..- e es e ane s O
- BUSHING - flanged, rear axle housing - Tatrrrrrssceccaien
HOUSING - rear axle, right hand - -+ - - R AL L L L B |
HOQUSING - rear axle, lefthand «+ o+« - o vonsvavecoeas -1
-BUSHING - plain, rear axle housing = -+ - - R R
SEAL - rearax_lehousing..---.....----....---.-....-2
SHAFT - axle,leftha.nd(l'so)--------------------'--'-1
SHAFT - axle, left hand (190)+ = < - ¢ - e v o v eeunns srerearse]
FT..ax]e’rlghtha_nd(lso)-. R I IR I S |
- SHAFT ~ axle, right hand (190) -+ - -+ s er v rrvnenn vy
PLUG - pipe, 1‘,{2n square head = - -+« .. R e 1
Pm_axlere.taming.----...-.---.-.-.---.---.--.--‘.2
COUPLING--motbrinput ..... L I T R P cemeae]
RING - mreremm.ﬁo ----- 6t o s e L re s Q-
WASHER - input shaft stop *+««----crsvroeaiiiiag
_RING-coupling,retaining R L LI I I
SHAFT, transmissjoninput » ===+ v s v vee ey
_CLUSTER mputgear---------'-_----- I I |
RING = bearingmner»--a ..... R AR
BEARmG mput_shaft mlddl‘e"""n'v'-ﬂ"""""' R |
BE.ARm’G mputsha:ft end.'.—----\--.-..-..--.-..-_---.1”_
BOLT - 3/8" % 1-1/4!"N NiC., special sealing » » -« -+ r ¢+ 42
PLUG ~ breather, transmission -+ - = =« o+ s e e evanseensan 1.
BOLT - 1/2"x 1- 1/4",caset0frame R IR .
"LOCKWASHER 1/2”SAE R R I I I AP .
" GASKET - transmissmncasecover----------*--'-3----1‘
.LOCKWASHER 5/16HSAE... ...... .__.‘.....;..._......1_.\7
BOLT - 5/16" x 3/4" N,C., trans. cover -+ s+++ <o+ csueodn’
COVER - transmlssmrcase--'-------’--v- --------- vl
FORK gearshift .--:‘., som TRy 8 b e s a e s e s s ""'."""'1
LEVER - shift .. ‘,..-1_
SPRING_shﬁtlever -l--,-"n-.' .'._r.a-.--.:..-..-,, _-’-’-..“1
—: Pm’_smfork locating-.- peteiele e .:-'-.'. o - -.'-_ . .:'. N I
o GEAR dﬂferentia_l $ e -'":-.-.'-.:..-.:....'- ----- -_.-‘--'.2 )
© - <PIN - di.fferential pin, lockings L R R IR T 200 27
Pm cotter 3/16"}11""""'-""""-'..'"""""'l:“:'4
- PmION dlﬁe.ren'tjalo.---..‘s-..L-.‘.. ...... AR “-y;'-‘.4
. SPACER differential pi.nlon s d e AR I s :«4
" HOUSING - differential gear- : R I I R I <o et
Pm’ differe:ntialpmlon--:-_.-.c_-ﬂa_‘-'-..a.-....'._- -‘l’::%':4.ﬁ
" WASHER - tra'msinission~'--‘"--.--=---‘--'-»------,--'.---_’-p'--z
;"WASHER .5/16"SAE‘ plain oo 00 Ve L R O reeeB
-BOLT - 5/16!" x 5/8" trans, cover ¥« + e+ ™t it il

SEAL’- shiftsha.f Oil'*-'-'.-.--:-.-'.'-.-- P



. ) J
|
_ CASE 150 AND 190 GARDEN TRACTORS 35 |
HYDRAULIC SYSTEM - 3
. REF.PART NO. DESCRIPTION, REQ'D |
- { ! L f
1 C 10270 MOTOR - hydraulic (190) {Repairs Page 41)- « « v v « v v s v v v aun. 1_-
1 C Ao0271 MOTOR - hydraulic (150) (Repairs Page 41} « « - - -« ..o vty uy! '
2 A {70128+ + GASKET - motor to transfer case - - » » » ML LU 1
3 218~ 493 FITTING, 90°, 1/2" tube x/1/2" NPT *«* ¢ >« v anuevunrnon. 2
4. A 070127 BOLT - special, Jay-Lock ==+ ¢+ --cceuuon meeenes SRR
5  16f+ 23 BOLT - 5/16"-18'X.5/8"N.C. *+ v v v everivenuoennn.., T
6 183- 20 LOCKWASHER - 5/16" internal tooth = =+ + ¢ = = = 2 s v v v v v v ST |
-7 C 5 10268 TUBE - frt. valve port to motor- .- = + « cee e ceaas . “ el
8 C* 10269 TUBE - rear valve port to motor- « + « « - - - A 1
9 C’ 12974 VALVE - park’and brake (Repairs Page 49). . . - . e el
10 218- 5108 FITTING ~ 90%,3/4" tube x 1-1/16 thread- - - . - e, R
11 218- 5008 MO RING = 3/4" sr v v v e e e e 1 -
12 218- 494 FITTING - 90°% 5/8".tube x 3/4" NPT+ + » + =« « « « e 1 .
13 C 10266 . TUBE - heat exchanger to valve - -+ -« R eeeel
14 214- 253 CLAMP - hose (tube end) » -+ - - + - » s reaaaes R IRIRY:
15 C 10419 HOSE » ¢s ¢ 0 v o o e v nv e nns e e e e ettt .2 "
16 C 10677 CLAMP =~ hose (heat exchange~ ead)- + - - - e e IR X
17 C ° 10287 TUBE - trans, to heat exchanger « » - ¢+ « = - « rae e e 1
v 1B 218- 445 FITTING - 3/4" tube X 3/4" NPT - -+ s+ e o v . & e e 1
15 A 70117 FITTING - w/filter - « ¢« ¢« v v v o v v “re e L IR 1
* 20 C 10264 TUBE - pump to transmission- -« « s« v v s Ceeaen veena] .
- 21 C 10265 TUBE -pumptovalve -+« s v v v v v n v a. Pt e F e e el .
22 218- 1056 | FITTING - 90° elbow. 1/2" tube x 3/4" NPT .. R -1
. 23 ©C 10495 ‘“VALVE - control (Repairs Page 37) ., ......... e ‘el
24 - 218- 5058 |  FITTING - "O" ring 1/2" tube.x 3/4" thread ce e .1 4
25 218~ 5006 T (T I 1 -
26 166- 561 . SCREW - ferry cap, 7/16"20 x 1" e e 2
~"'27  -193- - 31° . LOCKWASHER - 716" external tooth ... ... e .2 :
©28° C' 10493 7 4 PUMP - hydraulic (190) (Repairs Page 39) « « o e e ceo v enen. .. 1
1287 :C . 10258 .. -PUMP---hydraulie {150) (Repairs Page 39) - . . . ORI -1
29 . '128- 12 .. . KEY &'. Woodru’f@-- R B T D TN Vea e 1
30 -+A - 70111 - . .COUPLING.- fRepairs Page 39} « + + v+ rtebeunnnns,, RIS §
.3 W . 5083-S :TKEY - 1/4” squite x 3/4\ « -+ v e v R I 1 -
. - 327 ~113- 207 - BOLT:- 3/8" x 1" N.C. hex plated + +.- - - = = - - R IR
0383 .7192- 21 o WASHER - 3/8'"platéd -~ - - - LI Ceee e
; B4 -A. 70109 - SUPPORT« hydraulic fump mounting- - - =’ | B S
Lo T T3 C‘ 102_62 c “EXCH.A-NGER:;_ hgat e e EICECECN EELIRIE e e e e e -1 ‘
T 360 171- - 209 SCREW - .1/4" x 1" 'N.C.hex plated : - - - - . S e Fame e nad .
7 87-7193- 52, LOCKWASHER.<'1/4" external EOOth ™+« wv e e S .
.38 €. 10348 'BRACKET, heat eXChAfger « « « « =% - o.v v v ate s’y uldu ol 1 ,
39, 3= - 410 -SCREW - 1/4"-20 x 5/8" N.C. flat head - .. . s e . _—
400 " 25- " 104 -+ NUT = 1/40-20N.C. « « oo v« o - e v .27
- - 4l 920 4 LOCKWASHER - 1/4" SAE - «t:. Vi W aiu ol 2207, :
.. 42 A 27410 -0’ RING - hydraulic motor to brake valve-. . . . . a2 Ll
. ?\:-' ‘ = - ' B b (4‘ o ;. ) . c . u, .
. : * > % .r.: : 2 {” - "’ - E - w7
- . . T e Tt " (] a . .
P T . . . ' :
., Prinfed in U. 8. A, A T - -July 1969 ,




o e L R R R R R R T R I IS
e . . ) . |

. ; ’ _ , .
> ' ‘ : CASE 150 AND 190 GARDEN TRACTORS ‘ a7z
36 ‘ ' » . .
HYDRAULIC CONTROL VALVE
) ' REF. PART NO, DESCRIPTION , REQ'D
! : 1~ 186- " 6 ~ CAPSCREW - 1/4"x1"N.C.ferryhd, ==+« rsesicescaen 1
2 166- - 8 . CAPSCREW - 1/4" x 1-1/2" N, C. ferry hd,* - = = "= ** ¢+ oo+ 1
3 A 72065 CAP-valveend * " -+ R AN A R 1
4 A_ 72059 <" PLUG - relief valye " *r e s anan D R N T R R R R
5 A 7982 "O"RING - relief valve plug* * * =" -*+"csarraenccss EREIES
8 " A T2069 . SHIM - relief valve » * ** = * "> s «o v s ass. R IR
7T A T2058 SPRING - relief valve (outer) = -+ ->"-c-v-ecrvuen. RIS |
8 Aw 72071 SPRING-~ valve relief {(inner) ««««--++-+. treeeseen AR §
9 A 72057 SPOOL - relief valve poppet * « == s+ s v eveaecnnneull R |
10 A 72055 SEA_T ~reliefvalve s » «+ v+« = o« o IR s v e e e e e e 1
’ 11 O 9638 AB SNAP RING - valve + s+ s+ » ‘e s v e r s rr e e s I RN 1
12 A 72080 WASHER - valve spool end spacer ==+ *+sc = c=n-0. R 2.
. wk,: 1_3__._A____;22063 o SPACER - valve SPOO]. =3 o L R R R R 1
o 14 A 72086 WASHER - retainer relief valve plug + »« - - - R AR 1
15 A' 72067 RING - bhack UP =" * e s s reenmcmncrtineesas e m s s w e e oaa 1
. 16 A 72062 . SEAIL - ‘qua_d rj_ng ....... N T R 2
17 A 72058 PLUG » + ¢« eavnnenstrasacaeaneans EERRRITIE LRS!
) 18 A 72061 o L RIN’G - plug L R L I I N E R - 1
19 A 72052 BODY'AND SPOOL-ASSY *«tvovvvcennsrecrvanronnnsas 1
a 20 A 72068 RETAINER - S84l * * » 2 ¢ ¢ 6 e s o 0 s b s s v e tausoanss P 1
21 A 72070 SEAL ~ VB8 » =" ¢ o v s s ¢ 6 8- s crs s s naanesmnsrrrs e 1
.22 A 12064 CAP -valve end » » =« = = ¢ ¢ cc s s v 22 2 s aaasasnvccnsnss 1
23 A . 72072 KIT - valve seal repair « .- - ..., R e ]
‘o 24 A,'_TZOTO_ SEAL -VEE ** v o s v s 0 amesnay R L I 1,
‘ 25 A 72081 "O" RING - 5/8" 4. R TR NI I S SRR 1
28 A 1982 "OURING - 13/16™ ¢« 2 n st et m e i L LI N R R | i
? 27 A 72062 QUADRING * *+ = *-ttonnanns S R R R 2 S
: 28 T 13224 SEAL - "O" ring. « + - -« - et e e PP 1
' .0 20 € 10990 PLUG - conversion: -« -« «-cx .00 R I P AP 1
30 'C 10989 WASHER - - ¢ et st e mtesmsenaecsasnens soannnmonnns 1
31 .C 10988 WASHER - special «« ¢ s - v vt nnenenannn R 1
- ‘32 C 10987 BRACKET MOUNTING -+ -« -+ :tevrrtaeusse sas Meesaaan 1
o - . . : ' g
- - L] - ,A';' - i
b -
L E Ty TR T - o : _ Printed in U.S:-A. ‘ Sept. 1966
P - e T . - . Lot s . e N i ) - - : . - ' - %
B w7 ~ ” - N - __ A -




as | . N

" REF, PART NO.

o1 C 10493
. A1 'C 10258
2 18- 652
3 A 72000
4 C' 11644
5 A 72008
6 A 35056
7 C 11642
7 A 72005
. B C 11643
N8 A 72004
o 126- 12
10 NSS
11 A 72001
12 A 72002
13 A 72007
14 G 13827
\\\
18 A- 70111
19 83- 55
20 NSS
21 A 70112
22 NSS

Printed in U, 5.

A,

CASE 150 AND 190 GARDEN TRACTORS 39

[

HYDRAULIC PUMP [

S DESCRIPTION
PUMP -~ hydraulic (190)
PUMP -.hydraulic (150) ‘ )
- BOLT-3/8"x3-1/4"N.C, hexhead« « =« s s 0+ 040 LICICI A

WASHER - special y
COVER - rear, pump body« « « ¢« s s e st oo i e e s,
SEAL - pump cover ‘
BEARING - pump gear
GEAR - pump drive {(For C10258 pump on Model 150)
GEAR - pump drive (For C10493 pump on Model 190)« -+ + + % . 1
-GEAR - pump driven (For C10258 pump on Model 150) « - - - - -] -
GEAR - pump driven (For C10493 pump on Model 190)
KEY - Woodruff #6- « + = + « v e .
BODY - pump (Order C10258 or C10493)
GASKET - brass, front cover
SPACER - gasket, front cover
COVER - front pump body
SEAL - pump Sha.ft ---------------------- SN B I

PUMP DRIVE COUPLING - - : |
|
|
\

------------------------------
------------------------------

------------------------------

-----------------------------
L I IR R B A -

......
....................
f e e s e s e
........................
......................

-------------------------

i ‘
COUPLING' - pump drive
SCREW - 5/16" x 5/16" N.C. socket head set
HUB - half, 5/8" dia. bore (Order A70111)
+  SPIDER - coupling ’ _
*. HUB - half, 1" dia. bore (Order AT0111)

- - .
T —
|

S

Sept. 1966




40 .. . - . C : _ , CASE 150 AND 190 GARDEN TRACTORS 3 i
150 HYDRAULIC DRIVE MOTOR e
) REF. PART NO. DESCRIPTION ) REQ'D
1 C 10271 MOTOR hydraulic drive (150F ¢« -« v+ v o v rr oo R |
2% NSS OIL SEAL - mtg, plate (See ref, 21) - R R | .
3 . A 72028 © PLATE -mounting + + »» e ¢ = s« oo et et e —— e
4 186~ 23 ' CAPSCREW - ferry 5/16" 2 5/8"N.C. » = rerrvesenanes 4 ;
5 193- 29 LOCKWASHER - int, shakeproof 5/16" - » « s« c e v oo o e 4 "
6 ~138- 134 . PIN - roll I A B A I I R c- 4
Vi NSS QUAD RING - mtg. plate (Seg'ref, 21}« ¢ e v v oo re e e an -1
g* © NSS "O" RING - mtg, plate to hsg. (Seé ref, 21) Case A17528) - |
9 A 72030 RACE - output shaft bearing - - -+ - - - 7= ¢ R LI IR N |
10 A 72041 BEARING - thrust, output shaft thrust SRR R s 2.
12 C 11645 SHAFT AND HOUSING « + =+« s+ oo+ S el
13 A 72034 N PLUG - housing ----------------------------- e ] '
14*. N8BS "O" RING - hsg. plug (See ref. 2]) = » e s v v e m v rrvesennrs 1
A 72027 COUPLII\IG drive s s esr s v nens IR vereaes] ' .
A 72028 ’PLATE - Spacer- .- - .- ‘. PR P .lw? vre s s s aietsr e ]
A 172025 GEROTOR SET (1-1/4"thick) +++« > R L 1.
A 72051 'SPACER - cplg. drive {(3/4" thick) ™ - - - - - reser e el
A 72024 CAD —entl/-'s s s s s ssassanstasassnsarnsnans Peeasl
166- 531 CAPSCREW - ferry 5/16" x 2-1/2" N.F.* * =~ "~ iy
A - 72036 : KIT - "O" ring ang seal {Incl, items marked w/*) * == ** """ "1
190 HYDRAULIG DRIVE MOTOR @ | -
- C 10270 MOTOR - hydrauhc drive (180)« « « <+ « e P |
26*;‘,\L NSS OIL SEAL - mtg, plate (See ref. 45) il L
27 72078 © PLATE - MOUnting + .« vowevnnetanens Cerreaenaaans 1
28 - 1& 23 CAPSCREW - ferry 5/16” X5/8"N.C. v vnnnnn SR
29 193- ™ 29 / LOCKWASHER - inf, shakeproof 5/18' . .. ..+ s v .4 e 4 . : ‘
30- 138- |134  PIN.- roll, 1/4"x1"........................,:....4
31= NSS QUAD RING mig. plate (Seeref. 48) . ... v e v v v v n e a s 17
| 32% NSS " 0" RING - (See ref. 45). .. ... .. e et e Veaeal T s
) ; 33 A 72030 - RACE - output shaft bearing . . ... et e eae I.
" . 34 A 72001 BEARING thrust, outgut shaft . ... .. e e sesaans 2 v
g - » 36 C 11845 . SHAFT AND HOUSING™ . . v v veeenenen e L1 ) .
| < 37 A 72034 PLUG ™ DOUSINE + v v v v aa e v sfansosonsasacsesasenns 1
| 3g* NS3 "O" RING - housing plug (See ret. 45) . . e veeod
| - 39 A 72027 COUPLING - ATAVE &t 2 vt s e suvioncnsnannsonss U
| 40 A 72026 PLATE - Spacer. ... ... e s m e aa et ool 7
J 41 A 2112 GEROTOR SET (2 thick) . - ge v s e v vnnvnnnn- DD -
42 A 72113 _SPACER - eplg. drv. (1-1/2" ThiCK) - v veee e f e 1 -,
43 A 72024 CAP-end...‘...............................3..1 _ Tt .
44  166-" 532 CAPSCREW - ferry, 5/18" x 3-1/4" N.F,, S S 7 ‘
45 A 72036 KIT - "O" ring and seal (mcl ftorn marked W/ %) . . vvvoneeee.d
. |
‘ z -
1.
. ‘ ‘ . x T 5,
Printed in U. S. A. — . : Sept, 1966 ~ 0
v«: . ‘,\! Py
-
“.“ '\“ :




150

190

N CAUTION aLwavs mLACE TRANS
rmisBION On sreeD controc
MEWTRAL TO START ENGINE

1®

GEN,

16N LIGHTS

P AMLMIEON Gig Car 1O

MATMTE M OELLENIL OWLIMTH KEOM 108 OF

COMIET Ul TAL 1OW IHELL HOTFILL IN winlib
1AL JOWHD SHELL ROTELI & (W SUMEIL

g

HIGH

Low
RANGE MEVTRAL payge

' nrf""",‘"I

®
SE

oy

B9 [ e

REF. PART NO.
10421

C
C
C

-C

- C
C
c
C

Ooe -1 W

12 C

13 C

i4 C
15 C

i6 126-
17 192-
18  115-
19 115-
20  131-

21 C

28  321-
29 321-

3¢ C

31 - C
32 4.

33 C
34 A
35 .C
36 C
3v C

Printed in U. S. A.

A 111-
11635
131-

175-
10 192-
11 129-

118636
11837
207

351
10429
10380
10393
10394

400

19

101

L 10423

10489
10490
10424
102
. 20
103
104
176
10433

846
847
10931

. 10932

70231
11663

70233 -

11661
10936

11647

DESCRIPTION

SEAT ASSEMBLY = -+~ --=+*====: T .. e c e e 1' L i _‘,-“
. CUSHION —geat - - - - f e me e e bbb e s 1 C . -

CASE 150 AND 190 GARDEN TRACTORS - . 43 - . .. -

SEAT,FENDERS AND TOOL BOX ' S

PAN —geat "=« --«*creenonsans T 1 e
BOLT - Rd. Hd. Short Sq. Neck, 5/16” 2" NC, ~rrrher-- 13 S P

CUSHION back ................... -- A LR 1

NUT - 5/16"-18 N.C.

SUPPORT - seat (190) - - - - - I P PR

SUPPORT - seat (150)

FENDER - right hand (150} - - = - -
FENDER - left hand- (vaI 50) = = - - - - : :

SCREW - 1/4"-20 x 1/2" truss head » =+ ** =2 cvcssv-v-- 10
LOCKWASHER - 1/4" SAE, plated * -
NUT - 1/4"-20 N.C.,’fl. head - - -
STUD - tool box lateh- - - - - - € -

WASHER - stud retainer- - - - - e

RECEPTACLE - stud.clip-cn ~- -
DOOR - toolbox = - -+ - - -« e R AR |

NUT - 5 8"-18 N.C.,

fi. hd_; plated

LOCKWASHER - 5 16" SAE, plated ~* « =+ 1= -+ S5
rd_hd., plated- == "~ - - - - oo 5

BOLT - 5 167-18 x 34"
BOLT - 5 167-18 x 1'2"-rd. hd., plated - ---- -~ " - I I
- NUT - 5.167-18 N.C. Gripco, plated - ~ - - - - - = - - Mo 1-

MQUET:& Bl e e e e e et e et e e 3

e DECALS

DECAL - right hand hdod CASE
DECAL - left hand hood CASE . . .

.......................

DECAL - Model 150. ... . . ... e S !

DECAL - Model 190.

DECAL - transnns:gmn

-
5
.
-
%

% il
- [
A .

¥
¢ ~
-,
b
N e
.




P : ) CASE 150-AND 190 GARDEN TRAGTORS : as - .-
. . L '-‘H_OOD.FRAME.' ;AN_D-G‘R!LI__E:T
" REF.PART NO R .. DESCRIPTION - .- REQD = .
-1 -_;'C"1!29.§.,_'GRILLE"' ..... P e e e s e e e e R T IP UL I
. g 2. .G 10349.. . BRACKET: - grille mmmtmg Ty aeeen 2
) ¢« .3 . C -.10413 PANEI; - grﬂ_le '.....-... """","V""-“ et e 1=
® - 4 C 10935 - DECAT. - radiator gmlle N T T ST TP TN
+ 5 - C 11582~  CHANNEL - mstrumeni panel ner: - 2+« F - e VL e vty
o “@l 7182~ 509’ . SCREW -.5/16"-18 x 1" pap-head; Phillips: * » v s +e » 9= o7 ‘2
S ST+ .198-7 79 LOCKWASHER - 5716" SAE external togths.» #/¢» «5 » calee ie e 27
‘B .G™ 10370 .. , PANEL -.front, sidé, right hang: =z - -+ -+ REREPRICECER A &
) 3.9 €- 10371 PANEL - front, side, left hand- % - - ;™ - R R RRECCEL LI &
‘ =1e- °C " 10408 PANEL - rear, gide - .' N I I I R - . . e
11~ C.. 10596+ -"SCREW - #10 Phillipg pan head » « + ¢ » v+ wfiv e dn Feiwviig
’ : 120 C 10860 .7 HOOD ¢ s+ s eemcoooioamasnn KGRI RPN
) 13 C. 10361 .- "SCREW - 1/4'-20x 1/2" lock, plated . R
- _ ‘14 C M SPACER - nylon » « » v vri s o m s v oy v shea ;
' ) 15" C 10439 .* " CUSHION - rubber, hood+ <+ = =« -« - _-":‘-'_'-,i_.- .
~16 - C " 10483 ;. VBRACKET fueltankmounung e
. 17 193« a‘— P WASHER - 1/4" 8hakeproofs © - ¢ =i v /4% o
5

24

t 26

- 15-
“25-
25-.

U ym

207
104
11534".
2 23
10283 .
5147 -

C.
113-
C

92-.
C
ol

‘5.
11016
11582

_195_*

_ '~ SGREW: 1/4" x 5/8" rd. hd, macl'une-
- NUT - 1;’4” N, C zine plated
"‘BUSHING e e
--BOLT-~ 1/4" -20x 3/4‘" plated
FOOTPAB -
*BOLT - 5716" x '7/8" N.C., rd, hd.
cNUT = 5/16" « o v v s
LOCKWASHER - 5/16'*SAE« S
"FRAME - mstrument panei R R
CHANNEL instrument panel~ liner .

R

..-:..........._-

'.'.‘in-.

-ll.oovll

w s mem wew eca

* - l‘ . ': * ,
e DO B B B3 o B 03 GOk 1 BD B, © I




~ T ~ ~ CASE 150 AND 190 GARDEN TRACTORS . - 47 i
el R I_ME’LEMEN'I_-“LIFT.A' L O
" REF PAR'I:NOH».---_- - S DESCRIPTION - REQ'D - U, =
‘1 - el 103_43“ - ;I.AEVER mPlemant lm- RS IR N .-.-.'-"‘.-': T c'--l’ -t .- :_“ :
o i -2 C '10336”‘.—1"'*PAD liftlever--:'-‘.--'--'---,----‘-7-‘----',",'f:‘:w“--1 e T ,
3 C . 19333 ROD mlever ...o..;_.:---.,..-..;...'........,-'-‘-.?.‘.]:' ‘ T
.’ .‘4_»‘.'.C 10342‘ LEVER pivot.....u.,..:-..,....,_._........f{.'.......'..]__H T .
! ‘5 - ¢ 10347 ROD depth adjusting .- .v.,.»-‘.‘. R LI I e _:1 § - ] 3 -
. ~8 "-C -10358° B’UTTON thumb PR ._.' R A DI I NI B v .
-1 C 10482 SPRDTG‘ compression-“""‘ AR e L ) O ,
- 8. ¢ 104685 B PIN,— Spil‘al 1/8"x 3/4M" i e e e v e R i .__?1': L
9 138- 2033 /Pm_splral 1/4"!!1 1/4"...e......-.:-g,_.‘.-,J‘-f: “ e .1 i
10 1:29_ 410‘,.--" NUT - wmg_.._'. R LTI PN A R R LR ‘1.
'Z 1]: 195~ 45-""’WASHER-13/168AE,p1a1n"-----'---'_'- R L | £l
2 /15- 612 - - BOLT - 3/8"-16- xﬂ,/{".NC hexhead S wnleTe s d e wis e e e 0D ’ .
LT 13 92_ 8. .- LDCKWAS'HER 3/ar1 SAE R I I ;"- SRR ,.. “aa B
Ry BTIVE DRAWBAR AND Tow HITCH ST e
L ETL LG 10449 . DR.AWBAR hitch- L e : L _' . ‘_ IS ) S T
. 16 - 15- ., 816 = . BOLT - 1/2"—13 N:C. x S ',_' T s e e e »1 . : M |
R =17 g2-s.. 8. . LOCKWASHER - 1/2” SAE tEr e Pt TEasle e ened T L |
T -18 ©.15:77824 . BOLT - 1/2," 13-N.C.x 2- 1/4" LR AL o S o

Nig 25_:‘ 108 ' _NUT 1 2’” 13 N,——-""‘hex e m 2T e s e .-j. ,, :-. u e e e .1 R

sl ' LT . . f.‘.;l__, R .t - . . —

........




- e . T 'f‘ r . 1 . ' ~ <-- A
: - - - CASE‘ 150 AND 190 GARDEN TRACTQRS 49 . .
g . “ ,.'.‘: i.' SP'EED,‘ CONTROL S e e
‘REF. PARTNO. =" v D‘ESC‘RIPTION - . e UREQID L
1. C 10755 _‘QCONTROL - levgl- v . e T A N S
- 2. - C 11231 ) QUADRANT - .&.peed c()ntrgl I IS R R IP S -1 A Lle
- -3 C ‘,1k1‘230_.-.'.' - CLAMP - quadrant - = . .—...m..'f...:::._ ........ R R i,
74 115-- 7 177 L "BCREW - 144"-20.x 17 2", plated » X I T
: 5 . 131-7 350 - NUPZ 14720 N.EJ, Seif- loeking Ve Sie S e s L2
) .67 15-. 528 ' BOLT - 5/16"-18 x 2-3/2" hex-,— '---_‘-:;'._ P PRI SN
‘. 9 92—, 5. LOCKWASHER - 5/ TESAE <. e DT T
8 25— 108 NUT - 5-1/6"-18 N. Copher e s w W 2in ool i S BT
9 10582 - . KNOB - speed, contrel iever i P I I IR A Sl N :
10 .C " 10‘:'36_55 - RlNG-—star ----------- -"-"-é'- R TR * A1 ,
) 11, € 710538 - SPRING = compressmn T T TP P I T R PRETEE
12: € +710571 - - NYLINER --1/2" LD, x:9/16% p RSP RPN . L=
13 1950 102¢ ¢ WASHER -.1/4""SAE, plain. %« .. . . e e T
14 - " 132-" ~.26 ~PIN z cotter 3/32 xi/Z”-.‘.‘:. R L TR L P ,2_ e
15. . 12- 516 . -BOLT"—’-rd hcl sguare nec:k, 5/16*“ 18 % 1'* g2 . e e
e - 35-’ St B 'WASHER - 5f16"pla1n TP A S AR T
-~ 17 ¢’ o 11586%- . LINK - weldméit.’ _;_‘:‘-. : :-.;. R O R U AU AV U S
-0 18 '-‘C« .+ 11588* LINK«- apeec;l control TP R ;,-; Saet :‘_'.' Leeesl 01 - .
( . o The two plece cmtrol 11nk a3 Lllu.atrated, replaces all prevmus fypes - o 4
) .20 G r03OY PE‘.DAL bra.ke i e e s Mieme g G L
g 21 - :-10891. ROD: -; brake-lock. » = 1= =21 " .
- .22 _1,3_2-' © 26 *PIN - cotter, 3/32" x3/4}'- N I
. ' -23 11620‘ " LEVER - brake locK « =os w00 - . e
) 4. 131- 352 NUT-'978"-16, selt—iﬂckmg Lo
2.5_C'10467.,.RODEYE ERERI S Y .
y .26, "C-M 11531, ANCHOR- bprmg“ e e FIRC RS °\‘-_ s T B -
- 27.% C . 11523 . "SPRING; extemsmn R R S R AL TS TR
28" ‘.C 10528 VALVE park and br?\ke. e e e J PRI R R A
. 25~ LONSS 'SPOOL I Vol T AT Ny <
. .80 E. 62075 "Q" RING .+ » * - \\\.& I N
- 31" "B 18208 SNAP. RIN(3» I I RTINS ..'-7 e R SUoes
C .32 T -1.179"1 STOR:~brake rode« » LT . ool ow il n e RTINS I N
.33 - 178— 6 ‘SCREW - set 1/4" X 3/8" N.C. Cone Pt . ! . s
- 34.. 114'75 . ~ WASHER -“spring. . . e e 1. .7 |
235 . 27410 - SO RING --brake, valve tc hydrauhc motor R S ~
) o ST N N & A o - “; I W
~ i or - ‘!‘ Q -~ r
: - : z ® ¢ > *
. b B . -
- . R Pl I -:. -, Y &
' = : oSt - N
. ‘ - - R DR
Printed m U, 8. AL - L o - o e Sept. 1966 - - “
. - * @ o= - N ' ’ . - : #




- o

.l CASE 150 ‘AND 190 GARDEN TRAGTORS - . s1

ELECTRICAL WIRING AND HARDWARE

v 9

REF PART NO, T DESCRIPTION . . "REQ'D
1 C- 10474 _7SWITCH Ught .......%... Ceenreeasa 1
2 C 10397 /LIGHT '+ generator indicator (with. 16305) wnn v .1
3% C 10450 " SWITCH -“ignition (incl. key and nut) (Keys not :l'urnished -
' R s mustbemade locally) e ¢ caa v v P L L R T, 1
3% A 11373 "SWITCH - ignition (incl, key and ut) - - oo v v v ewn s, .. IEREE
4 A7 20348 .. KEY - ignition switch (for A11373 only) R LY
'5 C 10549, HOLD'DGWN battery -------- * " v s L B B NN B Y l].
.. 8 C 10461 BOLT - carriage, battery pasit:lve Peeeeecims it ans -
;e T 7129~ 419 NUT,- wing, baatteryposltive. e s s er s 1
-8 C 10472 7  CLIP - wire holder . T T T 2
.9 KO.235187 . SUPPORT - starter generator adj. bracket reevssae @ ...... 1
10 25- 106 NUT - 5/18" N. C. hex Plated . -« L il e i e S e 2
11. 92-.. & " LOCKWASHER - 5/16" plated. . . . . e irmeaaa T t...4
.12 518-" b6 - BOLT - 5/18" x 1" N,C. hex hd. plated-. .. , .. ... ce e 4,
- -.18- 85- .5 ° WASHER - 5/16" plain plated . . ' . . ... b e anens R |
14 . KO 285203 . .BRACKET - adjusting, starter genérator ... ... ; e e 1
~15_-". A 70202 STARIE‘R-GENERATOR Deleo No. 1181970 :..%. ... .. 0.
KO 235186 SUPPQRT ~ starter, generator ., ..., . ... Y .' ......... 1
182<. 21 . LOCKWASHER 3/8"p1a.ted..;...‘......-'.?.‘. Ve sesaans . 2
18 118~ 2217 BOLT 3/8'x 7/8™N.C. hex hd, plated .. s. o iy, S,
-19.°-A 11280 HEADLAMP 12volt cvevnnn... e eseesaann PR . -2
20 A 11276 - . GASKET - retainer ring ... ...... T X T, 2-
- 21_‘- CA L 1127500 e RING headlamp rétainer . « . v e ievnrun... ce e el
. 187- 1008 . - SCREW - §6'x 1/?.."pan hd, self-tapping cedeaens LRI .
23 ‘KO, 230722~ - .CONDENSER. . R R I I LTI IPE SRS SN
e 424’ ‘KO 231281. =. COIL - fgnitione & v o oo daon e vt e s’ aa ae R LR el
2B .192- .19 LQC:KWASHER ~ 1/ Tplated. .. .5 ... .',-'.\.‘;'v._,. e enaa .2
> 287 118-.- 1 -~ BOLT - 1/4%x {727 N .C. hex hd, plated B 2.
o KOA235095 - CABLE - hi-tensitn "% ) s w .. . F e '.’; B AT |
28° M 20007 - §PARK ‘PLUG - (mcludes »gasket) .......... g, 1
29 © A 27261 'GASKET - spark plug.. ;- .. .. ..',.'. O LTS |
30 A 21481 "... “SOLENOID - starting. % ... ... ....%. R I T
31 113- 101 - ““BOLT - 5/16" x 1/2" UN, hex hd, plated ... ... 8t oLl 2
82 192~ 20" | WASHER - /18" platéd. .. . i v v uuuuu,y 52d Ja e ypan ceed
33 . C 10838 - NUT - speed ype MU e e e e e b e IR 3
™ cL . HE » ’

‘._ " -

¥ Used on Model 190- tractor witn seria.l nos 9605701 to 9605751 ancl again beginning _
: .with senal no, 9605964 and up. Lo L= : ; o -

. n “‘ Uséd on Model 150 tra.ctor with sérial nos, 9607001 to 960‘7099 a.nd agam beginmng

with serial no, 9607394 and up. - .

R Used on Model 190 tractor w1th serial nos, 9605751 through 9605964 : AU

i Used on Model 150 tractor mth serial nos. 9607099 t.hrough 9805964

- [

Printed in.U. S, A. AT st 1666




62

CASE 150 AND 190 GARDEN TRACTORS . 53

ELECTRICAL WIRING AND HARDWARE

REF., PART NO,

34
35
38
37
38
39
40

41

42
43
44
45

. 486
47
. 48

49

Printed in U. S. A,

A 70221
187- 131
,C 10470
C 10473
C . 104m
C- 10985
ézg'- 409
© 10469
"C 10588
C 10587
C 10590
C 10586 --
- C 10589
C 10591
C 10592
" C 10585
M 20164
K 533
220297
173- 210
192~ 18
KO 232535
KO 220174
187~ 408 -
173-. 224
193- 5
"KO 220475
KO 220476
KOX 389-1

" KO 275303

7T May, 1968

¥

DESCRIPTION . REQ'D

REGULATOR - voltage Delco No, 1118988 - - -+ . ... S -1
SCREW -.10" x 1/2", self-tapping flat head -+ » - » tershrana2
CABLE - battery - positive to solenofd =« + ++ - =+ o v 0 s uu, SRS |
CABLE - battery - negative toground « =« + s+« e e u s RRERED!

CABLE - solenoid to starter-generator » > »+» c o= -« Teraa. <1
WIRE ASSY - headlight to ground - - - - - feenaa SRR EEY 1
NUT - wmg, batt-ery negative ---------------- P e s e ade 1
BOLT - carriage, battery negative » +«--cessvencacvainay
WIRE - switch to headlights, 40" black%™* <+« « « - RS |
WIRE - regulator to light switch, 10" yellow = + =+« = e = v - vy s o ]
WIRE - regulator to solenoid, 4-3/4" black+ « + « « cessraaans 1
WIRE - regulator ground to solenoid, 7-1/4" whites « » v.0 s+ « -« . 1
WIRE ~-ignition switch to regulator, 6-1/2"red +»+»+--vveaen 1
WIRE - ignitioh switch to solenoid, 10" blug » < =+ + e v v v v s s s ?
WIRE - {gnition switch to coil, 36" green » + » + « - - saeeeas RS |
WIRE - regulator field to generator field, 22-3/4" black»+ ¢+« « + 1
BATTERY - 12 VOLt - v v v esoiartnnass A PR |
LEAD - breaker contact (incl, grommet) ++ .. .. S 1
GROMMET - breaker contact lead - - - -+ v+ s oe-veane.n o 10
SCREW - #10-24 x 3/8" rd, hd., plated - . - - - e aeseaad
LOCKWASHER - 3/16" plated s+ v+ s 0 v Yetr e e . - s .o d
CO'VER - breaker contact « -~ . RAACCICICICCICICICIE : .-.". s e i .1
GASKET - cover, breaker contact- - - - - B R R o1
SCREW. - terminal; #6-32 x 3/8" gelf-tapping« - o+ »+++ss.1
SCREW - breaker contact mtg. #8'x 1/4" N.C. rd, hd ¢+ ¢ vre o 1
LOCKWASHER - #8 interndl shakeproof - ¢+« «we e do w7 il
+ "1 POINT SET - breaker contact: « ¢z +«« -+ - R R LTI B
BRACKET - mounting breaker contacts + » + + « + - - . RIS |
ROD - breaker comact push- - -« oie v b s s s v v vt na’en R |
CLIP - breaker "(__-;Bntact WIrEe v e vins ¢ s o fe e TR - 1
1, . ) s ‘
.' * _ .
BT




.
B84 '
L]
.
R . . . -
. * 1]
vy .
r
.
L]
-
¥
-
.
;
Y
S . "
N
i
o
s
-
N
|
|
-
3 .
r
| > Ly
; .
| ' r
| et T
B T
N e
,/.(
By
b ; F
- ¢
e
L4
3
g 5
-
T

. /’;

— TN -7 , .
CASE 150 AND 190 GARDEN TRACTORS 55
D8 WHEEL WEIGHTS - MODEL 150
REF. PART NO. ) DESCRIPTION REQ'D
1 NSS WEIGHT - wheel, 12" (order as machinery item) + . ... Ry
2. C 10860 BOLT - carriage, 1/2"x3-8/4" . .+i e v eennnnnn.. . .8
F3 N 92- 8 LOCKWASHER - 1/2" SAE std, - - - . . “t ------------------- 8
4 29 . 105.  NUT - FHNUNC 1/2"-13 . ...... Ce i 8
\
- .. D10 WHEEL WEIGHTS - MOD\EL 190
L) T e a * ) #
10 N5S ‘WEIGHT - wheel; 15"\ 16" (order as machinery 1t9m) -------- 4
11 11~ 840 BOLT - ca‘rrlage, /2888 x 2-1/2" e oo v et -4
12 11- 844 BOLT - carriagé; 1/2Y-13 XK2-3/4" - oot i, -4
13 92- " 8 . LOCKWASHER - 1/2"[SAE Std.+ ¢ + « = = o v o neeenrianennan.. 8
14 129- 105 NUT - FHNUNC 1/2"18 + « - « S5 ass S R R 8
ek .‘I‘ ) _1‘_‘ —
! p
‘3
%
h";l \
/
“ : . -
I e '
e e ) - “’;'ﬁh
’ L,
i
i

Printed in U. S, A,

Sept. 1586 .




NUMERIGAL INDEX 5 . , _ _ _ A . 57

PART - PAGE REF. ' PART PAGE REF.  PART .. PAGE REF. : NUMERICAL INDEX - ST L
NO NO. NO NO: -+ NO. . NO. . .NO: . _ NO.. NO PARY PAGE REF PART - __..PAGE:.REF.  PART " PAGE 'REF. a
- - . . - - No. «N'o. NO. No. -t .—:"‘-"‘ NO. NO. ) NO. ) NO. o NO. v

LY

40035 ) 20
- 40035 11 . 20
= 40035 13- 28
- 40035 15 28
7982 37 5
7982 .. 37 26
103286 i 55
11275 51 21
11276 : 51 20
11280." 51 13
11373 . - 51 3+
20346 51 . 4
21481 © - 51 30
25423 . ., 25 9
25441 * -~ —.__ .25 31
25447 2529
25461 . 25 47
27251 .51 29
27410 -35 42
27410 . 49- 35
30064 31 11
35956 - 39 6
40736 - 25 " 21
40736 -~ 25 22
70055 .29 3
70055 29 22
70056 - - 27
70058 27 . 5§
70061 . 31 3
70084 < 17T 17
,'70090 5 5
70099 ¢ 18 6
701000 0 .. 19 .- 3
70103 - 9., 31
70103 -, 19 22
70111 35 30
70111 39 18
70112 39 21
70117 35 19
70127 .. . 338 21
70127 35 4
70128 35 2
70131 33 37
70137 33 2

72071 . 3% f
' 72072 37 23
72673 - 19 11
72073 21
72074 21 20 A
72075 21 . 31 A
72076 .0 . 21 - -16 A
.. 72071 21 15 A
72078 21 24 A - 72086 po
A
A
A

72005 39 1
q2007 . 3. © 13
72010 - 27 23
72011 27 13
72012 27 14
72013 27 20
72014 2T 17
72015 27 19
72017 27 22
72018 27 25
72020 27 -26.
72021 27 v24
72022 a1 21
72024 41 19
72024 41 43
72025 41 17
12026 41 18
72026 41 40
72027 41 15
72027 41 FF—
72028 41 . ¥
72028 41 27
72030 41 9
72030 - 41 33
. 72031 41 10
72031 - 41 © 34
72034 ° 41 13 *
72034 ' 41 37
72036 - 41 21
72036 - . 41 45
72038 25 7
72039 25 5
72040 25 6
72041 25 23
72042 25 10
72043 25 17
72046 25 32
72047 25 33
72048 25 11
72049 25 18
72050 - - 2B 29
72051 41 18
72052 37 19
- 72065 ° 3 10

72060 Ky B P 10258 35 :28 |.C 10421 43

1g258 38 1 _-~Cc 10433 © .43 12 S
10259 88 37 {L¢ Lf10422: . iir . -ii- IR
10261. 33 31 g "1"042'?. ’ 17 - 33 J,.V PN -
10262, 35 35 | C7.'10420- .48, .5 . .~
. - .C . g
C
C

d
L)

PEEERRRERRRR PR

-

10263 - UE g
10268 : jg GERL T
10267 v 49 - 15 .
10268 L s f~_f_3;;:< S -
10269 T B
10270 ;¢33 84, e N
10270 '*ﬂ*'ﬁs‘ ‘25' o
10271 g gy e e
16271 : "53 86 - el Ta
10283 17 o83l o8 .
10286 BV gl L A .
10287 53 3% L, <
10288 TN R
10289 St E
10291 N R
« 10292 “g Tl - 5
10293 - 4% . 16 - . s
10264 . 47 .8 - A ’
10295 ° B R T
] 10296. - ‘.23 137 Lo
72108 19 . 18 “135~.10298 e i s
10299‘ I B S e
'10300 - "85 28 %
. 10301 - 3. .20 "
,’10302- T .83 25
.1030%" 33 22
" 10309 ‘Y497, 20,
1081y, ;. 17 15,

72079 21 23
7208 81 .27
72081 21°° 725
‘72082 21 26 ’
72083 21 29
72084.; .'21 . 28
72085 21 17
72086 . . 21 21
72087 - - 21. 32
79088 .21 -.36
72089 ... %21. 787
72080 21 .35
72081 TT-21 - 19
72082- - 21 - 40
72093 . 21 & 41
72094. - =21 . 39
72095 21 44 - -
72096 ~ 21 43
72097 . 21 . 38
72098. - . 21. a3
72099« - 21 34
72100" 13 57
721006 " 15 57 . -,
72100 @ 19 10
72101 21 30
72102 21 22
72108 - 21 6
72104 25 2
72024 11 19
72024 - 41 43
72025 - 41 17
72026 41 . 18
72026 4] 40
72027 41 15
72027 4 39 -.

1

!
#

>>>>>$>>>»>>>>>>>>>>>>$

-
(2%
[N
[=]
[
(=
[}
U'I

-J

1

L T S S S S A .
-J
[s~]
o
-1
o
w
..J
"
e
ononoonooonoooonoonhnoaoo

-J--:l
NN
=
o
=3
/

F]
e
&,
ot
(2=}

e

»

>»b»»»»r>ﬁ>>>>h>>>>£»>>>»>>>>w>>w>w»»pb>»>>>»>>>>>>»»>»>>w>>>
3
[ ]
—
(=]
[}
7
L
le,]

C
C
C
C
C : .
C TTr0493. - 39. 1 ~;'.2 .
C 10495 S BE—- ~—23 e
c 10500 L2815 TTrr-d
C 10501 290 15 . . o " T
C-.-10501 - 29 . 33 - . -
10311+, . -,.28 11 I C.. 10502 237016 .

e .
&
c
c
C
C
C
C
c
C

et

~

10312 177 16 10503. .28 .17

10312 23 . 12: 10504 .- 923 .19

- 10505 23 20
. 10506 - 23 :°.21 . L
- 10507 . 23 22 ‘
10525 - 23 - 2. e . 3

. 10528 35 gl A
710528 49 VgL Lo« '

51977 21 L4* |7 10314 31 -

C

C

" C

Cc

C

C

C

c’

. C

C

c

¢ - 10317 31
c 10336 ‘ a7 - =
e
C
¢
e
©
C
.C
C
.C
C
c
c
ol

o w

'

B o o

- 10342 . . 47
, o343 o 47

4

110347 47 10534 . 31 6.

[} L
Nk

° 70141 - .33 6 72066 - 37 17 72028 - 4L . :3 fgggi 15 . 48 ) "C 10348 0 (35 C1088% <810 . 16T e
0142 - "3 3 72057 37 9 72028 . 41 27 L0208 gg 1 10349 45. 7" 'C 10538, 49 L il U
N < 70143 .3 7 72058 . - .37 7 72030 41 9 28 - 10356 - . 47 . B "TL10548 510 B Tr L st e

% L - -« -

70202 51 15
702095 17 21
70221 . 53 ~ 34
70231 43 - 32
19233 - 43 34-
70398 n B
70463 29' 26-
T0463 T3l 14
10478 ©aT 12
72000 - .. __"~39 .3
72001 387" 11
72002 39 12
72003 39 5
72004 39 8

72030 41 33
72031 41 10
72031 41 34
72034 41 13
72034 - 41 __ 37
72036 41 21
72036 11 45
72051 41" 18
72062 37 - 19
72055 371 . 10
72056 37 - 17
72057 37 9
72058 3T 7
72059 . 37 4

72059 37 4
72060 37 12
72061 37 18
72061 -3 25
72082 . 37 186
72062 37 27
72063 a7 13
-n2084 37 32
72065 w37 3 "
72066 37 14
72067 37 15
72066 37 20
72069 37 '8
72070 ° 37 21

C
. 10360 45+ .12 < <
Y S N | ]
~10215 29. 29 "[-c 10361 45  18. . 0_3.13223 T gé "3ZA-‘. T
o
C

10364 27, 0862 49 .9 DA
105657, . 49, 10 . ‘““f--_if?

10569 (.27 .1 v

10370 45 »
10371 45 9 "} oA
.°10372, -45. 1§ < |

&

C ;10570 27 A ~'3

C 305710 49 .oMa2 - -
c . a8 C - -10575.. -85 .20 ., .~ :
§§ igggg : : igx' '; Z» C 10576 - 35°-.21 . 1, - "

Y * - R -C 11 : ” ; ' - ) :. "
10250 o293 c 10397 5t e ] e Aigggﬁ . <§§ - igg_‘ .

C’ vs, ‘ :
N C
'C C
C c

[
N
"
b3
»
€2
=]
[y
-]

10878, 7 - sl gl

hl
-

>>>>>.¥.>?>>>>>?’b>>:ﬁ>>h>

10380 " 43 8
10246 2. . 31 7

104038, 45 1070, ©1g587 53 [ - 43.
~ 10413 45 1 8- ., 10588 p» = 53 '.42“‘ T

- 10418’ o "3 14 . -’ 10580 . 53 46 - -

10419 35 ‘ : '

>>>>p»»»»»b»»w>w>>>>>>>w>>>>w>>>>>>>»




X : - 859
. - "NUMERICAL INDEX . bAGE REF. - NUMERICAL INDEX. . - ' o
 PAGE REF.  PART ‘. PAGE RER.  PART . NO. NO. PART PAGE REF.  PART - _ - "PAGE -REF.  PART .. PAGE REF. -
NO. - NO. . NO. " ..; NO. NO. NO . ; NO. NO. NO. NO. . " '~ -'NO. NO..._NO. " . - NO. .NO..
A - - . » 'f" _ )
9 53 . 47| KO - 220476 ° 53 - 61 KO - -235287 g 2 KO 275143 K 4 | KOX366-1, © 9 23 .| 711 a10 : _
(c:: iggsé 53 48 | KO 230011 © 7 20 | KO 235288 , & . 16 . ko oa75239 g 3 KOX 366-1 1. 23 '} - ﬂo' : 1g- 28 - :
C 10596 45 11 | KO 230011 To'43 | Ko 235289 9 16 . | ko 275803 53 - 63 KOX 379-6 ~ . 9 19. | 73- 410 35 39
c 10657 - 19 6 KO  230170-S - 7 16 [-KO '~ 235200 < "9 16 KO 275341 - "5 10 KOX 879-6" .. " 1I' & 18 | B3- .55 a9 19 ‘
c 10677 3 . 18 KO  230170-5 - 7 ° 39 | KO 235353 ‘13- 20 . .. KO - 275341 13 58 KOX 378-6. "2 '13 27 | 83- 58 =~ -23 28 '
.C' 10878 , 19 8 KO ' 230170-8 135 -9+ KO .. 235368 . 13 ~ 53-., "."“ko “avid1 - 15 58 KOX 379-6 - ' 13 - 47 -| 92- 4 7 2
) e C . 10755 49" 1 KO - 230170-8 15 - 9 |. KO 235353 .° 15 ° 207 .- ko~ 275341 18 14 | Kox 3796 . 15 . 27 .| o2 4 o7 =
C 10836 5. 33 | xo 230722 5. .-23 | KO 235353  15v - -u53 . KO 275690 17 48 KOX 378-6 - 15 47 922 - 4 5 41
C. 10860 55 2 |.KO . 231032 705 |" KO 235368 ° 17 :.05 .. KoA " 536 v B 3 " KOX 389-1 -+ 53 82 | 92. .5 5 17.
" C 10880 28 71 | KO.. 231032 - 13. 50 | KO 235417 "13° 487 "1 koA 231533 53 51 ‘M 20007 51 28 92. 5 23 8
- C 10882 33 13 ) KO 231082 15 .-50 | KO 235417 Q5. '45-. -.° 'goa 235095 51 27 M . 20164 “58 50 92- -5 33 28
¢ 10883 © 28 -5 | -KO 231052, - . 17 -48 KO 235476 ' 17- "-58. - . Koa 235100 5 1 O . 9638AB = 37 11 92-. 5 45 25
- C 10991 - . 43, 30, |- KO 231281 . 51 24 KO. 235404 - -7 . 4l © . koa .285139 - g 10 R 15077 25 19 92- 5 49 7
. € 10932 . 43 31 ) KO 231355 17 .64 ) KO .235896:: .17 - 45 ... xoa 235139-10 9. .18 | R .15079 25. 13 92- 5 51 11
c 10935 ‘ 45 4 KO = 232535 - 83 .55 KO - 235526 - 9 .":13 "KOA', 235256 17 59 R 15087 25 3 92- 6 17 19
C 10936 . 43 36 | KO - 235003 § " 11 ‘KO -+ 238526 - 11 13 KOA 236293 15 7 R- 15090 25- 8 |.92- ‘@ 27 10
PO Co- 10985 53. 39 | KO -°235003% 11 11 KO 235572 . ¢ -. 8 . KOA 236303 - 13° " 7.°4 R 15105 . 25 36 92- g 47 13
Cc 10987 37~ 32 KO - 235004 g 7 KO 235673 & 17 gosa 235327 , 7T _22_ | R. "15106 25 1 92- 8 29 2
C 10988 37 31 | KO 235007-S 7 17 KO' 235608 17 30 - KOA 235327 7 4 | R 16147 25 12 92- g 29 21
. C 10989 37 - 30 | KO ' 235007-8 7 40 | KO 235631 -7 -10 KOA 235361 18 27. | R .16148 - 25 16 92- g 33 24
L C 10890 37 2. | KO 235007-8 .13 10 KO  235656- ' 13 = 4 KOA' 235569 8 .15 R - 16170 - 25 30 92- . 8 . 471 -17
- c 6 45 '286_| KO . 235008 715 | KO 285757 13 "2 . ° koA ‘23%611 .. 9 - ¢ W - 5053S S 02, o - :
. c 1230 49" 3 [, KO 235008 7 38 KO 235767, - 13- 54 - .  gof 235616 9 15 w 5063-S 11 21 85- 5 33 4 ’
) ‘ 11231 49 - 2 KO | 235010 i 19 1. KO . 235787 - 18 . 29 7 . -xpA 235646 7 25 w 5063-S - 13. © 41 | 95- 5 49 18 i
C 11205 45 1 KG 235010 7 42 KO 235757 13- -B4—: "< K0a. 235646 7 48 1 "W .. 5063:S 15 41 85- 5 51 .13
C 11332 33. 43 KO 235011 7 18 |. KO 235803 - ‘11 - -8 ' goA 23571] 9 .22 .| W. . 5063-8" 35 3 95- 6 17 . 18 "
Co ¢ 11475 49 34 .| KO 235011 - 1741 PUKO - 285810 13° 15 o0 goaA 235737 .18 "B~ | HARDWARE CODE NUMBERS 1= .2072° © 43 24 .o~ .
. c 11791 49 32 KO 235025 - 13 16 | - KO 235810 13 0 .55, ~ .. KOA 235743 17 61 11- 840 .- 55 1 |, .113- 1 51 . 26 ’ ’
C 11529 . 19 - 2 KO 235025 15 16 KO 235310,__,-15 55 « - KOA 2‘35747 15 6. 12- 518 i 49 : 15 - 113- .3 -'45 - 91
'C 11531 49 26 :| KO 235025 15 52 KO 235811 11 T KOA 285807 .. 19 . 277 | J3_ 519 © g3 - s 42 113-° ¢ 13 19 .
C 11533 . . 45 14 - | KO*, 235026 113 B17 KO 235815 15 - 31 KOA™ 235827 - 11 -6 . 13- 512 o33 - a9 113- - 6 ° 15 i9
c 1153¢ 45 20 | KO 235026 15 .17 KO 235818 13 . 3% . - KOA 235828 11 10 13- 518 - 51 12 113 . 8§ - 17 ‘3 s
TTTTee—— - C 11545 19 15 [. KO 235047 LU KO 235818 15 - 35 KOA 235828-10 11 18 13- ‘844 . 27 ‘g 113- 101 51 - 31, -
: ©OTTTTHIS82__ . 45 . 5| XO 235048 T 8 Ko ‘235820 - 15~ 4 KOA 235845 19~ 25 | "13. .g52 . 39 g 113- 103 19 13
, C 11582 S AT 27| KO 235048 . 13 = 51 | KO. 235826 7 14 KOA 235865 - 11, 15 13- 820 33 23 113- 203 17 20 .
: C  11586'% 49 17| KO~ 235048~ -———1f .51 | KO 235826 . 7 37 KOA 235866 i . 15 15- 420 .17 - 42 113~ 205 20 17 .
a C 11588 * 49 - . 18- |'.KO 235052 17 L7 KO“}‘ZS*&BBB*"-&fmll“‘xog_&@m 11 15 - 15- . 512- 23" " 113- 205 .29 35
" € 11820 49 - 23 | KO , 235053° 7727 ] KO. 235889 11 ° 2 KOA 235943 " I1 — 22~ 15- 614— — — 45 23 | 113- 206 13 14 y
" C 11635 43 3 [ KO 235053 7 50 KO - 235890 1 16 KOA 235952 ° 15 .8 15- 528 . 49 6. | I13-2086 15— - _
C 11636 43 1 KO 235054 17, 14 KO 235891 11 18 © KOA 238205 19 28 | 15- 12 - .. - 47 12 _113- 207 13 33 -
c 11837 43 - 2 KO 235062 13 31 | 'KO 235892 16 KOA 275386 - . 19 254 | 15 gig - 4y 16 113- 207 ° 15  -33 S
- ¢ 11642 39 7 | KO 235084 ~ 17 52 | KO- 235900 .17 39 KOX 22-35 9 - 12. ) 15. 824 - . ._.47.. 18 113- 207 . 35. 32 -
C 11843 39 .8 KO 235085 17 51 KO 235950 13 23 KOX 2285, . 11 ‘12| po. s, ¥ © |- 113 208 13 . 40
C 11844 . 39 4 KO 235086 17 50 KO 285950 15 23 KOX  25.58 17 63 | 25 106 g 4 | 113 208 15 40
C' 11845 46 12 | KO 235007 18 35 | KO . 235951 17 11 “KOX 25-67 17 = 47 25 104 35 4o .} 113- 221 23 24 .
C 11645 41 36 KO 235117 7 8 | KO 235954 13 38 KOX 25-71 - .9 25 |. 25~ 104 w45 "¢ 19 - 113~ 221 51 18. :
C 11647 43 . 37 KO 235118 | T KO ~ 235954 15 38 KOX  25-71 1 25 25- 105 : S o 115- - 1 .49 T 4
*C 11661 .43 35 ) KO 285125.8 13 11 4 KO 23595 17 4 KOX 119-16 9 26 25- 105 45 54 115- 103 43 18
C- 11663 43 33 | KO  285125-8 15 1 KO 240013 T -2l . gox 119-16 Y 25 108 40 g 115- 104 3 19
" C 11865 19 7 KO 235175 . 15 2- KO 240013 7 44 KOX - 119-16 13 37. 25- 103 &1 10 115- 204 ° 13 - 28
D 32477 © 25 25 KO  235125-8 . 17 ‘62 KO ' 240282 19 19 KOX 119-18 15 37 25. 108 a1 19 115- 204 "~ 15 25
: F 13645 27 12 KO 235175 1% 2 KO 270889 13A -3 KOX 271-30 g 24 25- 108 < . 99. 1 126- 12 . 35 28
| " F ' 82075 49 30 KO 235156 51 16 KO 270889 15° - 3 xox 271-30 Son 24" | 252 108 29 30 126- 12 - 30. -9
| S+ G 13827 © 39 14 |'KO 235197 . 51 9 KO 271077 13 1 - KOX -271-30 13 34| 25- 224" .. 19 . 5 126- 22 23 18 -
--KO-220174 -~ 15 _ 49 | KO . 235208 51 14 | KO -271171 19 25A KOX ' 271-30 .15 . 34 25- 15100 - - 27 18 129. 37 . 17 53 -
':KO 220174 53 ,58 qd. -KO c- 23526-0 . 25 34 : KO 275086 . 7 . 26 Kox 271_30 ] 15 '46 41‘_ 18 M 13 13 . 129- 0101 . 433 11. - &
KO 220297 . .98 52 1 KO- 285277 . (17 . 56 | KO 275086 . 7 T 49 . plo ooam Y 13- 12 | 41- 18 15 . 13 | 129- 102, 43. <18
. KO 220475 53 60V.KO- 235278 LA o B 1 3. kox 2034 5. 12 | 61- s10 .- 5 - 18 | 129- 105 55 4

49 KOX 203-4. 17 : 60 .

BN . e h -




NUMERICALINDEX e T : _ _ S
PART & - .- PAGE REF.  PART, ~ PAGE REF.  PART. - PAGE REF.." | o : : L o
- NO. ' .. NO. NO. NO. - NO.-- NO. * NO.. . NG, NO. - = X ‘ T , _ H .
L 129- 105 . * ° 55 14 192-. “19. 15 - .- 18 219~ 1 31 13 e C , el e T - * B R
Co o - T1R9- - 409 - . B 2 192‘:‘_19 43 10 219- .8 29 14 : S P A . R |
: . |29- 409 - .53 40 192-. 7 19 . Bl 725 |~ 219- 8 29 32 . S . e . . : . |
) L129- 410 - 47 10 192- 19 7. 2 219- 14 27 18 > s ' , - LT - -
L i29~ 419 51 1 192- 19 17 .9 221-- 2 13 . 28 -~ LF ‘
129- 501 27 - 8 192- 19 ° 17 13 221-. 2 15 26 .- . - . )
131- 176,  _.- 43 20 192- © ~19. 17 46 221- 4 . 33 10 - Tl e LR ; . o
131-. 350 49 5 192~. 20 19 12 o222~ 41 19 32 - S ; . .
. 131- 351 - 43 K:! "192- 20, Y. 43 17 © | "222- 101 - 19 - .33 .o o T L . . .
- 131- 352 - 49 24 192- 20 51 32 222- 112 ° 19 . 34 SRV L - el <e . R
- 132- 24 23 . 4 192- 21 13, - 15 222- 4021 - 19 38 LA sy i * N
- 132+ 26 - | 49- 14 192 2r 13 24 321- 846 43 28 . T =
.7 182- 28 | 49 22. 192- 21 - 13 32 . 321~ - 847 43 29 L %, R
T 132- 47 29 T 192- 21 13 39 ' . -t " -t : ’
132- 47 29 © 24 |.192- 21 15° 15 ’ . - T -
S 1%2- 73 o 29 - 8 192- 21 15 24 - T . e - LT
S 132- 73 ‘29. .27 . 192- 21 15 32 - i =T - . . ‘. " : .
132- 73 ‘., 31 -8 J192- 21 15" .39 : . i .o e T e e . .
132- 173 31 15 192- 21 (223 T . - . . . . b .
132- 91 ©.. 33, 735 ) 182l 21 .29 16" . e .- _— . . -
138- 102 33 11 192~ - 21 29 34 - . . R ;
. 138~ 134 - .41 . 6 . 192- 21 35 33 . . oo ) - s Tl
s .. 1380 134 4. 30 |-p92- 2L 51 - 17 - - ) . ’ . T .
T .- .138- 720020 . T 33 32 - 192- - 26 . 25 35 - " L i o R
- T 138--2033. - 47 9 193- 5 53 59 : - < L
-7 141- 7 L2 .23 6 193- 8 45 ~17 ’ . e B
S N T S - St .729 T .8 | 193 9 .45 7 . Ve -
EREN - ., l41-- 06 7 .29 - 25 | 193- 29 '35 6 . ) - . . - : . . ’ '
e C e 168~ B 37 1 193- 29 41 5 . IR : - . '
) - 186- 8- -3 2| 193- 29 41 29 ‘ . - ' . : . - - .
N . LT+ o186~ 23 - 35 5 L 103- 31 .. 33, 20 - , ] - g ‘ -
L. . _ 16B- 23 41 4 193- °52 35 - 37 - 3 . - S . . .. ; o
. ... 18- 23 - 41 28 | ‘193- 80 5 i : ' . : . R S
SR " 186- 531 41 20 193- 80’ 19 29’ L - : ) . C : :
M - 166~ 532, -4l 44 1oo193- 70 17 .38 ) ; : ] " . s -u_} .
- 166- 561 . 35 26 ©195- 17 23 - 10 i . : T ) : |
169- 7 - 21 42. - 195- 45 29- 9 - ) . |
171- 209° | - 35 ‘36 195- 45 31 8 - |
173- 207 45 18 . | 195- 45 L A5 _'
173- 210 53 ~ 83 195- 102 4. 13 :
173- 215 C 19 4 195~ 512 -5, - ] - .
13- 224 53 58 195- 515 17 B ) 7
o 173- 237 -’25 27 195- 515 17 . 43 \
—_— 175- 400 I 9 195- 522 23 25 , i
T 75— 436 17 10 195- 545 13 36
| 177- 131 . 3T T |- 495~ 545 15 36
A R In ersoll E u| ment o lnc
178 - 28, 49 33 205- 27 7 15 - 30 ST — _— . '
. T 178 .26 ;49 33 211- 3 - 21 18 .. . : —— 7
©  1B2- 509 . 45 6 211- 9 27 28 el - : - S -
187- 131 - . 53 35 214- 253 19 9 . A : o T
187- « 408 . 53 ~ &7 217- 200 19 20 : . -
L 187- 1008 17, 29 218- 445 35 18 . iy )
. - 187- 1008 51 22 218- 493 35 3 - Sk
192- 8 25 - 14 218- 494 35 12 » . I
) 182- 17- 25 15 218- 1056 35 22 ‘ . ‘ . :
192- 18 N 5 '8 218- 5006 35 25 . ' .
192- 18 17 54 218- 5008 35- 11 ] . .
. Tee o+, 1920 18 25 28 218- 5059 35 24 , - . . .
SLoL .. 192- 18- 53 54 218- 4108 35 10 ' .
— T192- 19 13 18 219- 1 31 4




- ) PAR‘rs CATALOG NO 990 Y
_'_._’—"_"’-;- ) ) ) 2 -‘. N
ol - Thls cufulog covers parts peculiar to ﬂ1e T-90 l’, L )
- Utility Transporter. ‘ . YL
Catalog No. A977 Model 150 and 190 Garden o
Tractors must be wused to ascertoin past - <" -
numbers common to both machines. * o -
' a t.;‘\. y S “P. ,
' {n , ‘ . . .
N ) . o , , o “ .“'-:;;,.‘: . - L boolw
. . ! . N ALPHABETICAL'INDEX T
M . ' " . 1 . ‘. . . E )
n.a N ..:-' ~ 4 ' B - . \ .
Y A / \ . : ‘ PAGE GRID | ’
~ < L - - ' ' ‘.o -3 - i !
- “ . R ; . L Brake ..:....l ;.o o . - F1 E N :
. ! . , " - " Drawbarand Tow Hltch ....... . . 11+ F11 ﬂ
o - N i SN Electrical Wiring and Hatdware-  "13-15 Fi4-G2 -
& . . - . : M [ . " Front Axle o . F4 b
— - - , MOI‘:_)EL TO9O0 - - : . o S - Hood, Frarneand Grille 7., 3\‘ " F1I0 \
T " S T e, : Hydraulic Drive Motar™. . ... .+ 7. . F8 | te
+- . UTILlTY TRAN P o ' o i - Hydraulic System . 57 5% 2. - 3 . F4_ T . N
S ORTER i . . Seat, Fenders and Tool Box . . -7 - F8 ] . o
‘ o . g g - <+ Trangmis§ion, and Fmaf Drwe 5 ~ F6’ E .
. T, . . -~ - g =
P . /q_" . ‘:'- T o~ |
o Ar——— - s- ve n,, ‘ 3 N \. - -
—t Do ’ . ) oL :
! . X . i ' ‘ -
[E— ) R i 1! -
* - -~ . ‘I ’
- v |
L | E n
& > L L3
. e - : ~! S o
— . ) * v e T '
. - P
" - LR B
‘* ) o - - \! ®
—— ! N - ; - \ ) -
| i . - -t . R -‘” \ L] Y
— : A "o
| . v i
- \_‘ i ~ \. | =
. —-‘-_— ) : . o i ) -
N — - g )
] . - N "
- —————— ] . ; - ’ i‘. - é';.
- Fa . ‘.m ‘n . . ‘_ g - ) - » - \ - .__‘ N . :\‘
R "(:ASE O‘OMF’ANY j . :
§ acme,. W49¢on51n, U SA:

A - -
.
R




Jl

:pAJ;T‘NKl
20 11554

~ C*:.11556
C 11271
1755 400

m%wﬁﬂw

10415°
- 11035 °
11036

11037 |
11038

oooan

- C: 11555 .

[y
wt
LT
‘0
-
° -

.
'
!
s
-
*
» o
Y
.
1
-
N —_

CASE_T'90 UTILITY TRANSPORTER

el

- MOTOR hydra.uhc (In place of C 1027(})

o=

DESCRIPTION -
SPINDLE - right hand (In place of C-10215) - = <.
SPINDLE --left hand (In place of C- 10217} R
SUPPORT - fender bracket - - - -
FENDER - front .....

{See page . 29 #A9'77 Parts Catalog)

e

- . FRONT-AXLE’

.........

o

- o

4a

;s

~

* TUBE - frt; valve port to motor (In place of G- -10268): + I |
TUBE - rear valve port.to motor {In place.of C-10269) -
TUBE - trans. to heat exchanger.(In" place of C-10267)

- TUBE - pump to transm1ssmn {In place of C-10575)% “-

(See page- 35, #4977 Pa;f,s“ €atalog)-

T
N -
=
-
Ta
. -
v, - .
v
ER
R \ .
- Tk
S

Do

LYY

. 5. <
- oa N ‘
. - P a
- & -
- - a e
- .
L] + =
- - .
FooE o~
5w & * - .
- T a, LRV
Pyl SR
- T e "
. = 3 - -
B e ow - e T
LR T
St S o .
W g Pt .
gV, 5 P
PR 2t - -
.Y +3i = % ’
LR 2 o s
LI " IO
2 *3 - - .
s
e FRM - .
e = . . - Ty
PO DU
B e o te
L N -
-
-
B
E3
- -
-
= L]
- L
- Al
-

-

w February, 1867




CASE T-80 UTILITY TRANSPORTER

L - ' -

"TRANSMISSION AND FINAL DRIVE

r 7N

REF. PART NO, ' DESCRIPTION - ' . REQ'D ’
C 11562 ° SHAFT - axle, right hand {In place of C- 10288) - N IR 1 -
C 11286 COVER - transmlssmn case (In place of C- 10296) ----- R |
C 11055 "LEVER - shift (In place of C-10254) + + + + === v v et v luns 1°
"13B-" 155 PIN - roll, 5/16" x 1-1/4" +«.viine e iiiinnnan.. | -
164- 39 CAPSCREW - 5/16"-18 x. 5/8” F.H. hex socket N 8

10562 KNOEB - shift lever ............. e e et s s e e e e a 1
10565 =~ RING-star « - - - - - e e S, 1 ¢
11585. - PLUG - special socket head, 3/4 NPT - vevnrn- R
11043 TBELLCRANK + - aovcnneoen R e e eaa 1 -
11048 LEVER - shfft weldment - - - - - - - - B T T R
70055 JOINT -balls +vvvevenenss . e ekt i s e P e e e “1 '
]_\1 25- 118 NUT-1/2”20NF"""""“'j- ...... R 1 oot
12 92- 8 LOCKWASHER - 1/2" SAE std.- “+ =+ -+ + s s e v nenn treeeea 1
13. C - 10997 SPRING ~ extension « + - - ==+ rivvuinenn .. 1
14 141~ 4 PIN - CleviS ™+« « o e m o s c e s ce s e snnsocencenss e e e 1
15 132~ 26 PIN - COI:tEI' 3/32” X 3/4"' R S A A R L B R 2 .
167 €~ 311044 ROD - shift> =« = == ¢« s vauuenann e e TP i ;
17 . 185=- 104 WASHER . 3/8" SAE plain, glated,- BRI 1 -

DO =JN T e DD

roaaao

e e, -
A - M @
- - " . E =,
E ey e -
-~ (See page 33, #A977 Parts Catalog) : 2
- R .
. -
-
B - o
- . 2
- . *. . L}
¢ £ * ¥ * . - = 3
* * - - - L - - - - -
T . . - . b
. 3 " - o - - T = e
E p g - LI - .
E - h P - > -
' . - . R e &
N 0 ~ -7 v ,
. -7 A -
- > ~ " - -
' -~ - e
- - A
T P& - -
o™ - LT . . . @ e
- : - - = A % -~ -
- - w;’ ~ - B - - LS
a 4 . by .
. ne O . T E e 0 IR -
) A > T B T 0T
B . ToX e .y, = - . -
- b - v, ~ L -
e p N - L. T s
R - = - Y 2
- S - - -~ =
= . N " © 7 . g N - -
= - - - - P— w
- " - R4 . r
- [ - - = =y TE e a -
- v s -
ES e LI . - . 3
- e % ) . .
~ - .
- . ° e
[ ) W= e =
- - 4 “ -
- -
® Ber - w7
f‘\:, = = & a - = *
~ . - SR F B
~ - P a a -- =Fin e
N - .
B - M _
5y =L A8 ] - =l
~ o a, T A% aa I k4
I - - - . R .
- - - :
- - . e 2Tk a ®
- a I
- *T T - ~ - .
wl . 9
- ~ ¥
. N A a - :
b 3
i
= -
= 4
e mbh
: 1, s . .
, - - - e e m - z: -
- - - - " - - -
-
N z
o A - - o
n - - S . = fa .
N ! - - N = . I}
. .. s
- .’
~ o \ . .. R f
s v ) e e . |
3 - o . .o

Printed in U. S. A. N T A UL " February, 1967



) CASE T-90 UTILITY TRANSPORTER : 7
SEAT.FENDERS AND TOOL BOX
. # ’ 'REF. PART NO. DESCRIPTION o REQ'D
Lo 1 -C 11569 . CUSHION - geat ... ... P h ot st e . et e e RS |
. N 2 C 11570 BACK - S€at « «» « ¢ 6 oo 0 1 s 2 auos C e e et e t e s 1
: "3 193-. 517 SCREW -1/4"-20 x 1/2"Hex Hd, w/lockwasher- s e ++ 28
; -4 113- 424 BOLT - 1/2"<18 N.C., hex hd., plated « -« -+« . Ceeeiaen 4.
: 5 195- 108 WASHER - flat, 1/2", plated- « « -« so v v uuu et e e 4
3 i 6 . 192- -23 , LOCKWASHER - 1/2n SAE, plated- -« v v v 0. oo h rrereeanad
. £ i 113- 207, - BOLT - 3/8"-16" N.C. xlv, plated -+« o s v v v e v oot sl 2
Lt H 8 129- 103 NUT - 3/8"- 16" N.C..plated ++« .+« .. I T S
: . . 9 192- 21 ' LOCKWASHER - 3/8"SAEplated « - s+ v oveenunnn®nnas P2
. . 10 C 11571 BODY - rear - « « « « R D T T N I S .1
s 11 C 11572 COVER-center._............‘.......... ........ .1
12 C© 11573 PAD -~ foot, R. H........ Pe e Taee e I R |
-13 .C 11574 PAD~fgot, L. ..« o viin it crera e e 1
. 14 C -11575 ' COVER - tool.box: - - = - - .. C e et e e L
15 - C 11576 GATE - tal}.assembly........,..-...' ..... e R |
- - 16 € 11530 LOCATOR - gear shift + -« v vuvv e inennennnasl
17 175- 400 SCREW - 1/4"-24 x 1/2”»truss head slotted -
’ B i : (See ‘pa:g‘é‘ﬂ, #AQ'?'? Pa_'ﬂ_:s Catalog)
» z . hd - - -
y e " HYDRAULIC DRIVE MOTOR }
' C- 10415 MOTOR - hydraulic drive (In place. of C-10270) .+ + vee + v . . .. . S|
: 7 C 11827 GEROTER SET - 1-1/2" thick (In place of A-T2112). . .. . .. .. .1
. . . - ————¥E828 * SPACER - cplg. drv., 1" thick (In place’of A-72113) ... . ... ... 1
- 166- .534 CAPSCREW - ferry, 5/16" x 2-3/4""N.F, (In place of 166-532). . .7
. e T ' (See page 41, #A977 i’irts Catalog) S °
. ] ¢ ) 2 5 . .
‘ ) VT * % ) - v
) = ’ . ' - - '.“
l ’ 1,’ o ' T £ : . ! ) “ - -
. ‘ _ . , IR - . ' Printed in U. 8. A. ' . . * February, 1967
I ) ) ) . ) ; | . B o - ' ' i




LY
-
§
€ w'-‘F
] 4 -
L -
- put
- -
N =
N
4
i ¢
~ i '
% \ - w “
. ]
© =*
_ ) N 4 .
- v .
. - -
- .
- -
%
~ -
- &
3
a
. “
. . " 4
E o
L} . - =
) -
o " o
L] = =
B
T
.
i3
]
3
- P= §
EI .
=
.
L >
" B o
L - -
s
N ]
i
. -
) - -~ I B
. - -9 ; - AL (-
/'\ a Ty frw
N . -
| bl ) X
‘L : . F
-
|
L]
i
.
. !
o 4
Y
t |
- - -
o s " - ;
»
»
P P
-
X §
;." rd
H, - -
7. -
- “ =
~ = - - - v
* (Y
! -
N
1
=% - - -
a
it e el

CASE T-90 UTILITY TRANSPORTER

) R HOOD,FRAME AND GRILLE

EF, PART NQO.
C 11560
Cc 11267

REQ'D

------- L N A I IR, |

DESCRIPTION -
FRAME - (In place of C-11018) + + « +
BUMPER ASSEMBLY <+ + ¢ =+ v s ..

1
PR LT T . 1
‘ 2 115- 507 BOLT - 5/8-11 x 2" plated - - - - - - R L LR I 2
. 3 1i5- 204 BOLT - 3/8-16x 1" plated =+ -« cvvvun- cer e ceruens 2
4 131- 387 NUT - 5/8-11 self-locking - « » -+« e v v o n v ORI IP I el
5  131- 590 NUT - 3/8-16 self-locking- - - - « « - e 2
(See page 45, #A977 Parts Catalog) N
o “\
] AN

e
‘m

. . 1
- 4
5
!I
. ~ a 1
‘
N
) IT-l
"
.
h ]
, , -~ t
1 ' . *
P * -
“ |
N H
. 3 i
~ ¢ I
& :
. ;
i
. .
- !
i
-
. .
&
: -
Id
i uhf
. .
! +
;
l’ * *
N :
i 4
o
r :"'
o
_ 2 - O -
“F - " -} *
v .
;‘ d t
13 - . - 1 -
£ .
-
- . 4 "5l -
1 .n //
;oo : ; -
= = Printed in U. 8. A,

_ £ - February, 1967 .-

N “ : ¥
[ ° - -

-



oo CASE" T—90 uTiLiTy TRANSPORTER , ‘ TEE

- . *

e DRAWBAR AND TOWuiilTGH_ S e

- - e M . ' «

- e -

'HEF.PARTNO, . . ' DESCRIPTION =". " REQD . . .-
e C 11657 . DRAWBAR - hitch {In place of C10448)- « - -+ - > -« . RS T
+2 113- 208 - "BOLT -3/8"-16x 1-1/4" N.C. yplated e - v v v s v n ceelealu2 - e

"3 . - 129- 103 NUT 2.3/8"216 N.C., plated-+ - » = =5 -« ===« et e ceeag Do ;.;
4: 192- 21 - - LOCKWASHER - 3/8" SAE, plated '+ ...... T
" .‘:_ o "+ . (See page 417, #A97T Pzix_'té'cuatalc_\g) \, )

1 ¢ 155 LOCK = BTake « «  « « v cereeeelnnnn. I S P I |
2 C 11553 PEDAL - brake (In place of C- 10309) ---------- EIRIPI I |
.3 C 11559 ROD - brake « » =+ e s e vennnnns e A

g

Printed in U. S. A. . . | N February, 1967



12

CASE T-80 UTILITY TRANSPORTER'
\_/-/ .

ELECTRICAL WIRING AND HARDWARE

REF. PART NO.

anooaa

10474
12209
11249
- 12684
12683
105489
11-° 512

. 129- 419

11- 412
126~ 409
KO23518
128- 10
192- 20
113-. 113
195-. 520

" K0235203
A 70202 -
' K0235196
192- 21°

113- 221
A 24572
A 11276

. A 11275

187- 1008
K0230722
K0O231281
192- 19
113- 1
KOA235005
M 20007
A 27251
C 11247
C 10472
C 10836
187- 131

~

DESCRIPTION REQ'D
S ~light o v eveiaan. P A A
GHT ~ generator indicator (with leads) - - -+ ... QP . 1
ITCH - ignition {incl. key and nut) )
KEY *»rocsroosessonns fe e seerae srar i asad
NUT - awitel, =+ sevetaonananvennn rracesarvansaal
STRAP - battery hold-down - - = = - = = =« =« v o e vt i s e nna e n 1
BOLT - carriage, battery positve - - - - - - -+ - -« .. T 1
NUT - wing, battery positive » -+ + 2« - - o - e 1
BOLT -~ carriage, battery. negative - - » - = v+ v v ¢ v = e |
NUT - wing, battery negative - - - - - - +- ... R e mm e e 1
SUPPORT - starter generator adj. bracket« « -+ - -+ ss v rne]
NUT - 5/16“N_C.,hexp1;|_ted S -._:..... Y|
LOCKWASHER - 5/16" SAE Std. - = s = s v e serndninrnonnann. 5
BOLT - 5/16"x 1" N.C. hex headplated: » -+ v+ cn v v e v e v nen 3
WASHER ~ 5/16"SAE plain - - = - v« v oottt vn v s e o ann sy 1
BRACKET - adjusting, starter generator - - -+ - <.+ Tee v e}
STARTER-GENERATOR - Delco No, 1101970 - - « = o o v v s 0 s v e e 1
SUPPORT - starter generator- - - - « « - -« c s e v caveeneanenn 1
.LOCKWASHER - 3/8" SAE std. plated - - - =%« = v euvvevnns P2
BOLT - 3/8" x 7/8" N.C. hex head plated - - -+« « c v v e e v v s v 2
HEADLAMP « 12 volt - - -+ . .- K e e e e b et 2
GASKET - retainer rifig « - + - - =« = -« -« Mh e e mam e e 2
RING - headlamp retainer « o « o o o v v v v anmmannnrngoennsnn- 2
SCREW - #6 x 1/2" pan head self-tapping - « « - - = <« =+ s ov oo ¢
CONDENSER « + + + v v v e v e ns e ettt . 1
COIL - ignition~ - . - - .. reama e m e e s PRI 1
LOCKWASHER - 1/4"plated - - -« « v - e o oo iii oo £ -
BOLT - 1/4"x 1/2" N.C. hex head platdd - - - « « =+ oo v - s F o v n s 2
CABLE - hightension - » - « « + -« v v v v e it v e emrnmenesn 1
SPARK PLUG - (includes gasket)e « =« « v v v e avennoraenns <1
GASKET - Spark plug « « = =« =+ @ o m v v s e e v anan EP 1
SWITCH - Starfer« v « v - v+ o = v v 1 s v = 0o cm v n oo ommn RTERE 1’
.CLIP —wire holder- - « « + + ¢« v o = =« o S e B )
JNUT - Speed type "U" ............. P R LI 2 )
SCREW - #10 x 1/2" flat head self-tapping - - - SRR R 2
2
. ' -
. $ ¥




- T e ewow - §

e, , - AN

3 L. ’ . ~ Q- ll .
- SR CASE ‘r-90 lJ,TILITV TRANSRORTER . T !
e — == - _ - ~ P~ ', ‘\
. . N -, \. - "
: B ELEC-TRIGAL wuame Al}ln HARDWARE j
. ", . N T . *-" e s a . - |t -
. REF, aPART-NO v -  DESCRIPTION : REQ'D.
® 34 , A 7022r "= REGULATOR - voltagé, Delco No. 1118988~ + + « « . - . . . . Leeed |
e : 85 - C’ 12197°"- . CABLE - battery.to starter butfon - - - . . [ e 1
. : 38 C 12198 _CABLE - batterytoground - e v v evvennn.. LA |
ST - a7 € -12188 - °'_ "CABLE ~ starterbutton to gefierator. . - -« o+ oo ... e e e 1
. - 38 . °C 12193 - WIRE - regulator ground to starter button, white, 12" ........ 1,
39 € 12184 - " WIRE - regulatdr to light switch, yellow, 19" . . . . .. P
- 40 C 12269,-~,W]:RE-connector~tol1ghts_b1ack.....'.....».......;....'.1
. R 41 C 12270 WIRE - lightsto commector. . « v e o o0 v ealn... R
.. -7 t- ot 10 42 C 12195 . WIRE - Ignition switch to régulator, red, 8-3/4" . . . 1. .. .. cea1
. ’ -7 . 48 C 12196 . -7 WIRE - regulator to starter button, black 18" ..., IS
. . 4¢ C 12192 - "'WIRE - regulatdt to generator, black, ];’-7" ........ N S
. . o, 48 - C 10985 s WIRE ASSEMBLY - headlight to ground e ciaaeal
> . T 0 Y 48 °c. -10592-. .. \WIRE« ignitioh switch t¢coil, greEn; 36" e e 1
i ; - 50Q,M 20184 - :.»EATTERY-izvolt....-........,., .......... T
- : o ‘KOR231533.," :L“EAD bréaker -contact ‘(inéludes grommet)- RTINS B ‘
- . N ,52* 'K0220297 -, .. GROMMET - breaker. cqntact Y I & o
B 53 173~ 0210 sr:mzw . #10-24 x'3/8" d.-hd. pla‘tecl-q......‘....;......-4 —
. S .- b4 . 192005180 "LOC‘KWASHER 3/16" plated -.:iufaa ..., e e 4 -
BN § ", .55 KO232535 . COVER - " breaker contact - RO A S D B
ot - . 66, KQ220174" ,;: GASKET - cover, breaker.contact. .. .. . : e NS |
- 57 187 408 ° 7. " "SCREW.- “terminal, #6-32 x 3/8" delf tapping. . . . | PPN 1-.
- ) 58 173- 224 . - SCREW - Breaker c0ntaqt mtg; #8 x /4”NC rd, hd. ........ 1 T
e - - T 59  .193- B, > . LOCKWA.SHER #8 internail . shakeproof e e |
Sotae b ia 60. KO0220475"- © PQINT SET - breaker contact .. . R T .1
I e " Bl KO220476% - BRACKET - mounting breakér contacts....... B |
Lt Bt T 62 KOX389-1 °  ROD - breaker contact push. ...../f......;.?.}.....' ....... 1
g _— b ' - . 63  KO275303. . CLIP - hreaker contact wire . .. AR ERREERR e ke aas e 1
e . ST . ' 64 - 124- 102 . . NUT- FHNUNC 5/16 plated . S Ciede e, 2
A L ' Ce 65 192~ 20".. LOCKWASHER- 5/16 SAE std. plated P YT S oo 2 :
) 'y - . . 66 .175- 403 -, SCREW - 1/4" N.C. x 3/4" truss head plated -« %ti.ni.,. .2 L
L 67 129~ ,10L : - “NUT -"1/4" FHNURC:-plated.. >« . . . c. . - .. R R R PR )
- i T - 68, 192 19 . . *LOCKWASHER - 1/4" plated™ - J« .’ v vov. .. R A -
- o Coe . 89 195-° 517 - SWASHER = plam1/4"p1ated......-';.......‘-;... PP | .
/ . K Do 70 C 11583 : * :SWITCH - stop. - . . - - RIS ,ﬁil
//—\ : ’ : s Tle 129- 365" -0 NUT.- 1/2"-20 jarg hex - NI IOEE TR BN
' » . ‘ 72. A 18581 3 HORN - with nut and.bragket = ece + =% e cive v oot CEREE
3 73 T C 11584 . BWITCH - hOTHL + -« + + o« s e pmss v ia v v v tli. .....—‘..‘,-.'...1 -
. : . 74 C 11254 ‘LAMP - white, tail (with grommet <’ without plug And leads).~ " - - 1
. . : 757 € 11255 " LAMD - red, tail. {with grommef ~ w;thout ‘plug aml leads). <+ - - 1 -
R - T % M6, C 11609 - WIRE - horn to btton- R R SR R TR R )
- 77 C 11610 WIRE - horn.butfon to starter switch. .§ .~ . o« &5 1o L0
J 78 € 116I1 - WIRE - implement switch to 1mp1ement ighte < - - ..ot ...
' - e 79 C: 11611-° ~ WIRE - headlight’ switeh: to tail light . . 8.t
- - 80 C 11612 - me - implement light and\ail light to ground r AT S
’ vl 8t ¢ 11613 7 start dwitch,to, stophght sw1tg;h . .
. 82 C 11614 me stop- -switch to- .ilght e e
. - 2 —_— i .
. a. s N a a—" .;’f' T \ ER
1 "o . . 7 . L&‘ . 1
Printed in U.5.A

February, 1967




: » N . - " - J/\) - . T L e
b - ) ~ . - - - i s - L * :‘:- e“ ,E:-- ’ ) - N i " ' hl:::
L » 2 T T . ' . - . v ' - - . . : - . - .
. . : . : . N ,- - 2 BRI
16 - . - B _ Tae s Lt . _ e F ) - . BRI
) . ) . i pl e ol . e .;- . -2 £ - v . i -
T T NUMERICAL INDEX Coe LT ST : | - . : R o AT L
PART ) " PAGE REF. - PART PAGE ‘REF. PART *  PAGE REF. - _ ' . - L <. U
NO. _NO.  NO. NO. NO. NO. - NO., NO. NO. _ ST ‘ . -5 e -
B . - 6*—'9“ - M b - art TR .
A 11275 13 ¢ 21 ¢ 11657 11 1 166- 534 ki - o . N - 3
A 11276 - 13 20 T ¢ -11827 7 173- -2210 15 53 t - - . S
A 19581 - T 15 72  C 11828 7 173- 224 15 7~ 58 L0 T
A 24572 13 19 C 12192 15 44 175- 400 3 5 Lo W a - .
A 27251 13 29 T - 1gre¥ 15 . .38 175- 400 7 17 ‘ - -
A T0055 - . 5 10 S 12194 15 ° 39 175- 403 15 86
A 70202 . 13 15 L ¢ Tiaies 15 42 187- ~131 13 33
A 70221 | 15 34 - C 12196 % ) 15 43 187- 408 15 .57 i -
Cc 10415 K ' c 12197 15 a5 187- 1008 13 22 - . 4
C 10415 . 7 C 12198 15 W 192- 18 13, 54 2
C 10472 b 13 31 . ¢ {2199 15 37 192- 19 VRN 25
¢ 10474 13 1 C 12209 13 2 192- 19 15 68 .
G 10049 13 4 C 12269 15 40 192- 20 13 11 -
¢ 10562 5 5 c 12270 15. 41 192- 20 15 65
C 10585 .8 6 C 12683 13 3B 192- ~.21 ~ 7 8 -
C 10592 15 48 c 12884 13 34 192- 21 11 4 - ) |
C 10838 . 13 32 KO 220174 15 .58 192- 21 13 17
C 10985 { 15 45 KO 220297 15 52 192- 23 7 6 =
C 10997 : 5- 13 - KD 220475 15\_}30 193- 5 15 59 .
C 11035 3 ‘ KO 220476 15 61 = 193- 317 7 3 "
C 11036 3 KO 230722 i3 23 195- 104 5 17 - M
C 11037 3 KO 231281 " 13 24 18%5- 106 1 5 *
C 11038 3 KO £32535 .15 55 + 195- 5817 15 69 - b
¢ 11043 5 8 KO 235196 .18% 16 195- 520 13 13
.C 11044 5 16 KO 235197 13 . )
C 11048, . 5 3 KO 235203 3 - 14
. - C 11055 - . 5 i KO 275303 15 63
€ 11247 13 30 KOA231533 185, 51 ’ & .
. 11249 - . 13 3 KOA235095 13 27 - -
.o € 112547 * 15 74 KOX388-1 15 62
- c 11255 15 ° 75 M 20007 13 28 ' =
C 11287 | 5 1 M 20164 15 50
g C  l1277° .3 4 : -
C " 11286 5 1 HARDWARE COD%UMBERS
‘C 11530 T . 16 _ . - -
C 11551 - S DU b11- 412 13 7 o N - -
,C. 11553 - . 117 2 11- 512 13 5 .
C- 11554 . 3 1 25- 118 5 =11 :
¢ 11555 3 - 2 92- 8 5 12 . -
G 11556 "3 3 113- 1° 13 26 ;
C 11559 11 3 113- 113 13- . -12 " .
.TC 11560 "9 ‘ 113- 207 7, 7
C 11562 5 . 113- 208 11 2
N C - 11569 7 1 113- 221 13 18 : S L
- ¢ 11570 I 2 113- 424 S 4 ' - L v
C 11571 7 10 115- 204 9 3 C , ) R
c 11572 7 11 ‘115~ 507 9 2 “ . - o ) nc
¢ 11573 7 12 124~ 102 15 64 o J ? s
¢ 11574 7 13 129- 101 15 . 67, - : : :
c 11575 7T .4 129- 102 13 10 - LT 2 -
C 11576 7. 15 129- 103 7. 8 S ¥ to
C 11583 15 70 129- 103 11 3 = - .
C 11584 15 73 129- 365 15 71 SR : !
C 11585 - 5 7 129- 409 13 8 '
A C 11609, 15 76 129- 419 12 ) ) -
¢ 11610 15 77 131- 387 9 4 - :
c 11611 .18 #8 131- 590 9 5. .
C 11611 15 79 - 132-., 26 5 15
. C 11812 15 80 138- 155 5 3
C 11613 15 81 141- 4 5 14 .
c 15 82 164- 39 5 4 -

11614

o

ol

2

e




